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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: GSM/WCDMAJ/LTE/5G NR Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax,
NFC, WPT and UWB

MODEL NUMBER: SM-S908B/DS

SERIAL NUMBER: R3CR80AAZER (CONDUCTED);

R3CR80AB8VP, R3CR706LYYK (RADIATED);

DATE TESTED: 2021-09-27 ~ 2021-10-29

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Complies

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties were
not taken into account and are published for informational purposes only. The test results show
that the equipment tested is capable of demonstrating compliance with the requirements as
documented in this report.

Note: The results documented in this report apply only to the tested sample, under the conditions
and modes of operation as described herein. This document may not be altered or revised in any
way unless done so by UL Korea, Ltd. and all revisions are duly noted in the revisions section.
Any alteration of this document not carried out by UL Korea, Ltd. will constitute fraud and shall
nullify the document. This report must not be used by the client to claim product certification,
approval, or endorsement by IAS, any agency of the Federal Government, or any agency of any
government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
/l
Junwhan Lee Dexter(Hyunsik) Yun
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

FCC CFR 47 Part 2.

FCC CFR 47 Part 15.

KDB 558074 D01 15.247 Meas Guidance v05r02.
ANSI C63.10-2013.

PwbhE

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the test
results sections.

218 Maeyeong-ro
<] Chamber 1
X] Chamber 2
X] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation can
be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.
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4. DECISION RULES AND MEASUREMENT UNCERTAINTY
4.1. METROLOGICAL TRACEABILITY
The measuring equipment utilized to perform the tests documented in this report has been

calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
28.9 dBuV/m = 36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 3.02dB
Radiated Disturbance, 30 MHz to 1 GHz 4.05dB
Radiated Disturbance, 1 GHz to 18 GHz 5.78 dB
Radiated Disturbance, 18 GHz to 40 GHz 5.58 dB

Uncertainty figures are valid to a confidence level of 95%.

4.4. DECISION RULES

Decision rule for statement(s) of conformity is based on Procedure 2, Clause 4.4.3 in IEC Guide
115:2007.
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5. EQUIPMENT UNDER TEST
5.1. EUT DESCRIPTION

The EUT is a GSM/WCDMA/LTE/5G NR Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax, NFC,
WPT and UWB. This test report addresses the DTS (BLE) operational mode.

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum peak conducted output power as follows:

Frequency Range Mode Power Output Power Output Power
[MHZ] Mode [dBm] [mW]
Peak 17.940 62.230
1Mbps
Average 17.225 52.784
2402~ 2480
Peak 18.280 67.298
2Mbps
Average 17.810 60.395
5.3. DESCRIPTION OF AVAILABLE ANTENNAS

An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this section.

The internal antenna was Permanently attached.
Therefore this E.U.T Complies with the requirement of §15.203.

The radio utilizes an internal antennas, with ANT 1’s maximum gain of -7.85 dBi and
ANT 2’s maximum gain of -4.04 dBi.
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5.4. WORST-CASE CONFIGURATION AND MODE

Radiated emission below 1GHz and power line conducted emission were performed with the EUT
set to transmit at the channel with highest output power as worst-case scenario.

Radiated emission above 1GHz was performed with the EUT set to transmit low/mid/high
channels.

For Antenna 1, the fundamental of the EUT was investigated in three orthogonal orientations X,
Y and Z it was determined that Z orientation was worst-case orientation; therefore, all final
radiated testing was performed with the EUT in Z orientation.

For Antenna 2, the fundamental of the EUT was investigated in three orthogonal orientations X,
Y and Z it was determined that X orientation was worst-case orientation; therefore, all final
radiated testing was performed with the EUT in X orientation.

- Supported PA modes:
ANT.

ANT1 ANT?2 BLE-Dual
Pre-Amp.
ePA @] @]
iPA @] O o

Since the summed target power of BLE-Dual mode is lower than the target power of ePA SISO,
the test was performed in ePA SISO mode.

Note : All radiated and power line conducted tests were performed attached with travel adapter
and earphone for the worst case condition mode.
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Power verification
The Output Power of all data rate are all investigated, the 1 Mbps(255 pkt) and 2 Mbps(37 pkt)

ower is the worst case for symbol rate. All tests were performed in these two modes.
Symbol Symbol
Rate ANT. Mode Freq. Conducted Rate ANT. Mode Freq. Conducted
Burst Av Burst Av
[Ms/s] [MHz] dBm] 91 [Ms/s] [MHz] 48] 9
2402 16.583 2402 16.414
ANT1 2440 17.067 ANT1 2440 17.810
1Mbps 2480 16.258 2Mbps | 2480 16.553
37pkt 37pkt
(ePA) 2402 15.727 (ePA) 2402 16.220
ANT2 2440 16.257 ANT2 2440 16.276
2480 15.487 2480 15.581
2402 16.391 2402 16.385
ANT1 2440 17.225 ANT1 2440 17.533
1Mbps 2480 15.970 2Mbps 2480 16.190
255pkt 255pkt
(ePA) 2402 15.817 (ePA) 2402 15.799
ANT2 2440 15.859 ANT2 2440 16.020
2480 15.092 2480 15.524
2402 9.738 2402 9.628
DUAL 1 2440 9.688 DUAL 1 2440 9.565
q 2480 8.657 5 2480 8.560
1Mbps 2402 9.683 2Mbps 2402 9.318
DUAL 2 37pkt 2440 9.519 DUAL 2 37pkt 2440 9.523
(iPA) 2480 8.957 (PA) [ 2480 8.916
2402 12.721 2402 12.486
Aggregate Aggregate
N e 2440 12.615 SN 2440 12.554
2480 11.820 2480 11.752
2402 9.576 2402 9.486
DUAL 1 2440 9.696 DUAL 1 2440 9.556
2480 8.626 2480 8.395
1Mbps 2402 9.416 2Mbps 2402 9.269
DUAL 2 37pkt 2440 9.510 DUAL 2 37pkt 2440 9.539
(iPA) 2480 8.867 (PA) [ 2480 8.849
2402 12.507 2402 12.389
Aggregate Aggregate
N 2440 12.614 SN 2440 12.558
2480 11.758 2480 11.638
2402 9.324 2402 9.721
ANT1 2440 9.603 ANT1 2440 9.630
125kbps | 2480 8.592 500kbps | 2480 8.625
37pkt 37pkt
(iPA) 2402 9.029 (iPA) 2402 9.415
ANT2 2440 9.495 ANT2 2440 9.426
1 2480 8.842 1 2480 8.868
Coded Coded
S=8 2402 9.588 S=2 2402 9.465
ANT1 2440 9.688 ANT1 2440 9.682
125kbps | 2480 8.662 500kbps | 2480 8.647
255pkt 255pkt
(iPA) 2402 9.200 (iPA) 2402 9.195
ANT2 2440 9.419 ANT2 2440 9.474
2480 8.746 2480 8.827
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5.5. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA800 R37N9BV0382HM3 N/A
Data Cable SAMSUNG EP-DN980BBE N/A N/A
/O CABLE

1 DC Power 1 C Type Shielded 1.0m N/A

TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software in hidden menu exercised the EUT to enable BLE mode.
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SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)

EUT

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

Adaptor

AC Main

&—{ 3m SAC
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6. MEASUREMENT METHOD

6 dB BW : KDB 558074 D01 v05r02, Section 8.2.

OUTPUT POWER : KDB 558074 D01 v05r02, Section 8.3.1.1

POWER SPECTRAL DENSITY : KDB 558074 D01 v05r02, Section 8.4.

Out-of-band Emissions (Conducted) : KDB 558074 D01 v05r02, Section 8.5.

Out-of-band Emissions in Non-restricted Bands: KDB 558074 D01 v05r02, Section 8.5.

Out-of-band Emissions in Restricted Bands : KDB 558074 D01 v05r02, Section 8.6.

AC Power Line Conducted Emission : ANSI C63.10-2013, Section 6.2
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DATE: 2021-10-29

7. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this
report:

Test Equipment List
Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 750 2022-08-19
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 749 2022-08-13
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 845 2022-08-13
Antenna, Horn, 18 GHz ETS 3115 00167211 2022-07-27
Antenna, Horn, 18 GHz ETS 3115 00161451 2022-08-15
Antenna, Horn, 18 GHz ETS 3117 00168724 2022-07-27
Antenna, Horn, 18 GHz ETS 3117 00168717 2022-08-15
Antenna, Horn, 40 GHz ETS 3116C 00166155 2022-08-04
Preamplifier ETS 3116C-PA 00168841 2022-08-04
Preamplifier, 1000 MHz Sonoma 310N 341282 2022-08-02
Preamplifier, 1000 MHz Sonoma 310N 351741 2022-08-02
Preamplifier, 1000 MHz Sonoma 310N 370599 2022-08-02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42| 1876511 2022-08-02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42| 1896138 2022-08-02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42| 2029168 2022-08-02
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54170614 | 2022-08-04
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54490312 2022-08-04
Spectrum Analyzer, 44 GHz KEYSIGHT N9030B MY60070693 2022-01-03
Average Power Sensor Agilent/HP U2000 MY54270007 2022-08-04
Average Power Sensor Agilent/HP u2000 MY54260010 2022-08-04
Attenuator PASTERNACK PE7087-10 A001 2022-08-03
Attenuator PASTERNACK PE7087-10 A008 2022-08-03
Attenuator PASTERNACK PE7004-10 2 2022-08-02
Attenuator PASTERNACK PE7087-10 A009 2022-08-03
EMI Test Receive, 40 GHz R&S ESU40 100439 2022-08-02
EMI Test Receive, 40 GHz R&S ESU40 100457 2022-08-02
EMI Test Receive, 3 GHz R&S ESR3 101832 2022-08-02
Low Pass Filter 5GHz Micro-Tronics LPS17541 009 2022-08-02
Low Pass Filter 5GHz Micro-Tronics LPS17541 015 2022-08-02
Low Pass Filter 5GHz Micro-Tronics LPS17541 019 2022-08-02
High Pass Filter 3GHz Micro-Tronics HPM17543 010 2022-08-02
High Pass Filter 3GHz Micro-Tronics HPM17543 015 2022-08-02
High Pass Filter 3GHz Micro-Tronics HPM17543 020 2022-08-02
High Pass Filter 6GHz Micro-Tronics HPS17542 009 2022-08-02
High Pass Filter 6GHz Micro-Tronics HPS17542 016 2022-08-02
High Pass Filter 6GHz Micro-Tronics HPS17542 020 2022-08-02
LISN R&S ENV-216 101837 2022-08-05
UL Software

Description Manufacturer Model Version

Radiated software UL UL EMC Ver 9.5

AC Line Conducted software UL UL EMC Ver 9.5
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8. TEST RESULTS SUMMARY

FCC Part . . Test
Section Test Description Test Limit Condition Test Result
1(2)%;‘)7 Occupied Bandwidth(6dB) > 500kHz PASS
2.1051, | Band Edge / Conducted
15.247(d) | Spurious Emission -20 dBc Conducted PASS
onducte
1(3)%;1)7 TX conducted output power <30dBm PASS
15.247(e) | PSD < 8 dBm/3kHz PASS
15.207(a) AC Power Line conducted Section 11 Power Line PASS
' emissions conducted
11%22%3 Radiated Spurious Emission < 54dBuV/m(Av) Radiated PASS

Page 15 of 71

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 4790089631-E4V1 DATE: 2021-10-29
FCC ID: A3LSMS908B

9. ANTENNA PORT TEST RESULTS

9.1. ON TIME AND DUTY CYCLE

LIMITS
None; for reportin

urposes only.

2 400 ~ 2 483.5 MHz Bands

1 Mbps [255pkt] 2.121 | 2.500 0.848 84.840 0.71 0.471
2 Mbps [37pkt] 0.195 0.625 0.312 31.195 5.06 5.139

Spedium ez [Speciamanaaers "+

|R(LEYS|GHT Input: RF Input Z: 50 Q /;:l:ar:ngog'? (P;l;tl; Zaﬂst ?/I:I\\glgggpéemz?wer(RMS 123456

I G 4 i i

1 Spectrum v AMkr3 2.500 ms|

Scale/Div 10 dB Ref Level 30.00 dBm -1.33 dB|

I;g% 1 2A§3A1

100 i

0.00
100 r%g
-20.0

-60.0

Center 2.440000000 GHz Span 0 Hz,
Res BW 8 MHz Sweep 10.0 ms (20001 pts)

5 Marker Table v

Mode | Trace | Scale | X | Y Function Function Width | Function Value
N 1 [ 5.000ms| _ 16.58 dBm
A1 1 t
&1 T f

N N

% 2.121 ms|(A) -0.5288 dB
2 ms =1

| l[?) 5O LW EEE

1 Mbps(255 pkt)

rSpemrum Analyzer 1 Spectrum Analyzer 3 v +
Burst Power Swept SA
KEYSIGHT [nput RF Input Z: 50 O |Atten: 40 dB PNO: Fast #Avg Type: Power (RMS 1 0 3 4 5 6
Preamp: Off Gate: Off Trig: RF Burst
RL o= Lign: Ato Freq Ref: Int (S) IF Gain: Low Wi wew
I NFE: Adaptive Sig Track: Off PNNNNN
1 Spectrum v AMkr3 625.1 ps
Scale/Div 10 dB Ref Level 30.00 dBm 0.14 dB|
Log

Center 2.440000000 GHz Span 0 Hz,
Res BW 8 MHz Sweep 3.00 ms (20001 pts)

5 Marker Table v

Mode | Trace | Scale | X | Y | Function Function Width | Function Value
N 1 [ 1250 ms|__ 16.61 dBm|

A1 1 @ 194.6 ys|(A) -1.588 dB

&1 T f A s
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DATE: 2021-10-29

9.2. 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)

RSS-247 5.2 (a)

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS
9.2.1. 1 Mbps
Frequency 6 dB Bandwidth Minimum Limit

Ant. Channel
[MHZz] [kHZ] [kHZ]
0 2 402 666.7 500.0
ANT1 19 2 440 664.5 500.0
39 2480 663.5 500.0
0 2402 663.7 500.0
ANT2 19 2440 667.9 500.0
39 2480 669.1 500.0
Worst 663.5 500.0

9.2.2. 2 Mbps
Frequency 6 dB Bandwidth Minimum Limit

Ant. Channel
[MHZz] [kHZ] [kHz]
0 2 402 1174.0 500.0
ANT1 19 2 440 1232.0 500.0
39 2480 1235.0 500.0
0 2402 1226.0 500.0
ANT2 19 2440 1231.0 500.0
39 2480 1233.0 500.0
Worst 1174.0 500.0
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9.2.3. 6 dB BANDWIDTH PLOTS

. 1Mbps/6dBBandwidth/ANTL |

Spectrum Analyzer 1 Spectrum Analyzer 3 o+ |
Burst Power Occupied BW
KEYSIGHT nput RF Input Z 50 0 {Atten: 30 dB- Tng: Free Run Center Freq 2 402000000 GHz
RL - Preamp: Off Gate: Off Avg|Hold: 100/1100
Agn Auto Freq Ref. Int (S) #IF Gain: Low Radio Std: None
W NFE- Adaptive
1 Graph rl
Scale/Div 10.0 dB Ref Value 30.00 dBm
L
NI e e —
Center 2.402000 GHz #Video BW 300.00 kHz n 5 MHz|
#Res BW 100.00 kHz Sweep 8.40 ms (2001 pts)
2Metrics rl
Occupied Bandwidth
1.0678 MHz | Total Power 22.3 dBm
Transmit Freq Error 2.019 kHz| | % of OBW Power 98.00 %
xdB 666.7 kHz xdB -6.00dB
| Oct 21,2021 |, ‘ |DD Y4
‘- R lls ? e | -is g, [mmpFAY
im Analyzer 1 Spectrum Analyzer 3 N +|
Burst Power Occupied BW
KEYSIGHT nput RF Input Z 50 0 {Atten: 30 dB- Tng: Free Run Center Freq 2 440000000 GHz
RL e Preamp: Off Gate: Of Awg|Hold >100/100
Agn Auto Freq Ref. Int (S) #IF Gain: Low Radio Std: None
W NFE- Adaptive
1 Graph rl
Scale/Div 10.0 dB Ref Value 30.00 dBm
Log
200
o .
Center 2.440000 GHz #Video BW 300.00 kHz Span 5 MHz|
#Res BW 100.00 kHz Sweep 8.40 ms (2001 pts)
2Metrics rl
Occupied Bandwidth
1.0666 MHz | Total Power T 23.7 dBm
Transmit Freq Error -706 Hz | | % of OBW Power 98.00 %
xdB 664.5 kHz xdB -6.00dB
| Oct 21,2021 |, ‘ |DD Y4
‘- D )| ?) 5 O |':: gﬁ [mmpFAY
Spectrum Analyzer 1 Spectrum Analyzer 3 o+ |
Burst Power Occupied BW
KEYSIGHT nput RF Input Z 50 0 {Atten: 30 dB- Tng: Free Run (Center Freq 2 480000000 GHz
RL - Preamp: Off Gate: Off Avg|Hold: 100/1100
Agn Auto Freq Ref. Int (S) #IF Gain: Low Radio Std: None
W NFE- Adaptive
1 Graph rl
Scale/Div 10.0 dB Ref Value 30.00 dBm
L
T
A ™ S FO—
Center 2.480000 GHz #Video BW 300.00 kHz Span 5 MHz|
#Res BW 100.00 kHz Sweep 8.40 ms (2001 pts)
2Metrics rl
Occupied Bandwidth
1.0658 MHz | Total Power 22.5dBm
Transmit Freq Error -4.427 kHz | | % of OBW Power 98.00 %
xdB 663.5 kHz xdB -6.00dB
| Oct 21,2021 |, ‘ |DD Y4
L lallsll ki~ e |'::$DDFK
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. 1Mbps/6dBBandwidth/ANT2 |

0 Channel

Spectrum Analyzer 1 Spectrum Analyzer 3 v | +
Burst Power Occupled BW
KEYSIGHT /nput RF Input Z. 50 0 [Atten: 30 dB Trig: FreeRun  [Center Freq: 2 402000000 GHz
RL - 1 Preamp: Off Gate: Off wa|Hold: 1001100
Aign: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std: None
L INFE: Adaptive
1Graph v
Scale/Div 10.0 dB Ref Value 30.00 dBm
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200}
100
000}
100
200f
30.0 .
400} — e
500 = B —— i £ e —
-60.0
Center 2.402000 GHz #Video BW 300.00 kHz Span 5 MHz|
#Res BW 100.00 kHz Sweep 8.40 ms (2001 pts)
2 Metrics v
Occupled Bandwidth
1.0657 MHz [Total Power 224 dBm|
Transmit Freq Error 1.584 kHz % of OBW Power 99.00 %
X dB Bandwidth 663.7 kHz |xdB 60008 |

ol ?

-0 W A

19 Channel

Spectrum Analyzer 1 Spectrum Analyzer 3 v | +
Burst Power Occupied BW
KEYSIGHT nput RF Input Z- 50 0 Atten: 30 dB Trig: FreeRun  |Genter Freq: 2 440000000 GHz
RL > Preamp. Oft Gale. wg|Hoid: 1001100
Nign: Auto Freq Ref: Int (S) #F Gain: Low  Radio Std: None
w INFE: Adaptive
1Graph v
Scale/Div 10.0 dB Ref Value 30.00 dBm
200}
100
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100
200} rs
300 — T
400} — i
-50.0 [ = =
60,0
Center 2.440000 GHz #Video BW 300.00 kHz Span 5 MHz
#Res BW 100.00 kHz Sweep 8.40 ms (2001 pts)!

2 Metrics v

Occupied Bandwidth
1.0669 MHz

Total Power 23.4 dBm
Transmit Freq Error -905 Hz % of OBW Power 99.00 %
x dB Bandwidth 667.9 kHz [xdB -6.00dB |

|== Ol -| | 0ct21,2021

1:32:36 PM |5

-0 W A

39 Channel

Spectrum Analyzer 1 Spectrum Analyzer 3 v | +
Burst Power Occupied BW
KEYSIGHT !nput RF Input Z- 50 0 Atten: 30 dB Trig: FreeRun  |Center Freq: 2 480000000 GHz
RL > Preamp. Oft Gale: Off wg|Hoid: 1001100
Align: Auto [Freq Ref: Int (S) #IF Gain. Low Radio Std: None
w INFE: Adaptive
1Graph v
Scale/Div 10.0 dB Ref Value 30.00 dBm
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2 Metrics v
Occupied Bandwidth
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Transmit Freq Error -4.584 kHz % of OBW Power 99.00 %
x dB Bandwidth 669.1 kHz xdB -8.00dB
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. 2Mbps/6dBBandwidth/ANTL |

0 Channel

Spectrum Analyzer 1 Spectrum Analyzer 3 v | +
Burst Power Occupled BW
KEYSIGHT /nput RF Input Z. 50 0 [Atten: 30 dB Trig: FreeRun  [Center Freq: 2 402000000 GHz
RL - 1 Preamp: Off Gate: Off wa|Hold: 1001100
Aign: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std: None
[ Adaplive
1Graph v
Scale/Div 10.0 dB Ref Value 30.00 dBm
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200}
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200f
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40,0 |7 =
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-60.0
Center 2.402000 GHz #Video BW 300.00 kHz Span 5 MHz|
#Res BW 100.00 kHz Sweep 8.40 ms (2001 pts)
2 Metrics v
Occupled Bandwidth
2.0806 MHz [Total Power 23.7 dBm |
Transmit Freq Error 14.248 kHz % of OBW Power 99.00 %
| x dB Bandwidth 1174 MHz | |xdB 60008 |
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Spectrum Analyzer 1
Burst Power
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RL -

(8]

Align: Auto Freq

Input Z 50 0
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rum Analyzer 3
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Preamp. Oft
Ref: Int (S)
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19 Channel
N | +

Trig: Free Run

Gale. wg|Hoid: 1001100
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#IF Gain. Low

1Graph v
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2 Metrics v
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2.0810 MHz
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[ Transmit Freq Error 10.635 kHz | % of OBW Power 98.00 %
| x dB Bandwidth 1232 MHz | [xdB -6.000B |
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|Il e -| ? | Saria O, o % (EEFAY
Spectrum Analyzer 1 Spectrum Analyzer 3 v | +
Burst Power Occupied BW
KEYSIGHT nput RF Input Z- 50 0 Atten: 30 dB Trig: FreeRun  |Genter Freq: 2 480000000 GHz
RL > Preamp. Oft Gale: Off wg|Hoid: 1001100
Nign: Auto Freq Ref: Int (S) #F Gain: Low  Radio Std: None
w INFE: Adaptive
1Graph v
Scale/Div 10.0 dB Ref Value 30.00 dBm
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200t
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100
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400 f s
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2 Metrics v
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. 2Mbps/6dBBandwidth/ANT2 |

0 Channel

Spectrum Analyzer 1 Spectrum Analyzer 3 v | +
Burst Power Occupled BW
KEYSIGHT /nput RF Input Z. 50 0 [Atten: 30 dB Trig: FreeRun  [Center Freq: 2 402000000 GHz
RL - 1 Preamp: Off Gate: Off wa|Hold: 1001100
Aign: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std: None
[ Adaplive
1Graph v
Scale/Div 10.0 dB Ref Value 30.00 dBm
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200}
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200f
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40,0 |
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Center 2.402000 GHz #Video BW 300.00 kHz Span 5 MHz|
#Res BW 100.00 kHz Sweep 8.40 ms (2001 pts)
2 Metrics v
Occupled Bandwidth
20817 MHz [Total Power 23.7 dBm |
Transmit Freq Error 13.229 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.226 MHz [xdB -6.00dB |
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19 Channel

Spectrum Analyzer 1 Spectrum Analyzer 3 v | +
Burst Power Occupied BW
KEYSIGHT /Input RF Input Z 50 0 Atten” 30 dB Trig: Free Run  |Center Freq: 2 440000000 GHz

RL > Preamp. Oft Gale. wg|Hold:>100/100

Align: Auto Freq Ref. Int (S) #F Gain: Low Radio Std. None

w INFE: Adaptive

1Graph v
Scale/Div 10.0 dB Ref Value 30.00 dBm
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Transmit Freq Error 9.758 kHz % of OBW Power 99.00 %
| x dB Bandwidth 1.231 MHz | [xdB -6.00dB |
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39 Channel

Spectrum Analyzer 1 Spectrum Analyzer 3 v | +
Burst Power Occupied BW
KEYSIGHT !nput RF Input Z- 50 0 Atten: 30 dB Trig: FreeRun  |Center Freq: 2 480000000 GHz
RL > Preamp. Oft Gale: Off wg|Hoid: 1001100
Align: Auto [Freq Ref: Int (S) #IF Gain. Low Radio Std: None
w INFE: Adaptive
1Graph v
Scale/Div 10.0 dB Ref Value 30.00 dBm
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Center 2.480000 GHz #Video BW 300.00 kHz Span 5 MHz
#Res BW 100.00 kHz Sweep 8.40 ms (2001 pts)
2 Metrics v
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2.0810 MHz Total Power 23.2dBm
Transmit Freq Error 5.953 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.233 MHz xdB -8.00dB
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REPORT NO: 4790089631-E4V1 DATE: 2021-10-29
FCC ID: A3LSMS908B

9.3. OUTPUT POWER

LIMITS

FCC §15.247 (b) (3)

The maximum antenna gain is less than or equal to 6 dBi, therefore the limit is 30 dBm.

TEST PROCEDURE

Peak power is measured using ANSI C63.10(2013) under section 11.9.1.1 utilizing spectrum
analyzer.

RESULTS
9.3.1. 1 Mbps
Frequency Peak Output Limit Margin
Antenna PA. Channel Power

[MHZ] [dBm] [dBm] [dB]
0 2 402 16.73 -13.27
ANT1 19 2 440 17.43 -12.57
39 2 480 16.35 -13.65

ePA
0 2 402 16.18 30.000 -13.82
ANT2 19 2 440 16.21 -13.79
39 2 480 15.47 -14.53
Worst 17.43 -12.57
9.3.2. 2 Mbps
Peak Output A :
F Limit M

Antenna PA. Channel requency Power ol el

[MHZ] [dBm] [dBm] [dB]
0 2 402 16.90 -13.10
ANT1 19 2 440 18.28 -11.72
39 2 480 17.01 -12.99

ePA

0 2 402 16.77 30.000 -13.23
ANT2 19 2 440 16.82 -13.18
39 2 480 16.12 -13.88
Worst 18.28 -11.72
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9.3.3. PEAK POWER PLOTS
. 1Mbps/ANTL |

Spectrum Analyzer 1 Spectrum Analyzer 3 v | +
Burst Power Swept SA
KEYSIGHT /Input RF Input Z 50 0 Atlen: 40 dB PNO Fast #Aug Typa: Power (RM: 3456
1 Preamp: Off Gate: Off wa|Hold: 1001100 . .
RL o= ign Auto [Freq Ref: Int (S) IF Gain: Low Trig: Free Run M
o INFE: Adapiive Sig Track: OFf PNNNNN
T Spectum | Mkr1 2.401 939 GHz
Scale/Div 10 dB Ref Level 30.00 d8m 16.73 dBm
Logr T
0 'yl
200 —
100
0.00
00— —
[~ §
2001
300
400
500
600
"
Center 2.402000 GHz #Video BW 50 MHz Span 10.00 MHz
#Res BW 3.0 MHz Sweep 1.33 ms (10001 pts)
-l Oct 21,2021 O [
E‘ﬂ (& !|112:05:34PM o E‘ g‘@ PAY
Spectrum Analyzer 1 'Spectrum Analyzer 3 . + ‘
Burst Power Swept SA
KEYSIGHT |Input. RF Input Z: 50 Q Aften: 40 dB PNO: Fast J#Avg Type: Power (RMS | © 3 4 5 5
Preamp: Off Gate: Off Avg|Hold: 100100 s .
RL o Lign Auto Freq Ref. Int (S) IF Gain: Low Trig: Free Run MWW
w NFE: Adaptive Sig Track O PNNNNN
1 Spectrum v Mkr1 2.439 940 GHz
Scale/Div 10 dB Ref Level 30.00 dBm 17.43 dBm
T
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0.00
10.0}—= -
b ~J
200
300
0.0
500
60.0
Center 2.440000 GHz #Video BW 50 MHz Span 10.00 MHz
#Res BW 3.0 MHz Sweep 1.33 ms (10001 pts)
-l Oct 21, 2021 | | OO [ #
"l |") (& -‘ ? | s w25 % 00 2w
Spectrum Analyzer 1 'Spectrum Analyzer 3 . + ‘
Burst Power Swept SA
KEYSIGHT |Input. RF Input Z: 50 Q Aften: 40 dB PNO: Fast J#Avg Type: Power (RMS | © 3 4 5 5
Preamp: Off Gate: Off Avg|Hold: 100100 s .
RL o Lign Auto Freq Ref. Int (S) IF Gain: Low Trig: Free Run MWW
w NFE: Adaptive Sig Track O PNNNNN
1 Spectrum v Mkr1 2.479 927 GHz
Scale/Div 10 dB Ref Level 30.00 dBm 16.35 dBm
Lo
T
200 .1
100
0.00
10.0——= =
~ )
200
-300
0.0
-50.0
800
Center 2.480000 GHz #Video BW 50 MHz Span 10.00 MHz
#Res BW 3.0 MHz Sweep 1.33 ms (10001 pts)
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. 1Mbps/ANT2 |

Burst Power

RL el
w

Spectrum Analyzer 1 Specirum Analyzer 3
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0 Channel
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1 Spectrum
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Spectrum Analyzer 1 'Spectrum Analyzer 3 . + ‘
Burst Power Swept SA
KEYSIGHT |Input. RF Input Z: 50 Q Aften: 40 dB PNO: Fast J#Avg Type: Power (RMS | © 3 4 5 5
Preamp: Off Gate: Off Avg|Hold: 100100 s .
RL o Lign Auto Freq Ref. Int (S) IF Gain: Low Trig: Free Run MWW
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9.4. AVERAGE POWER

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

Measurements perform using a wideband RF frame average power sensor.
The cable assembly insertion loss and duty cycle correction factor were entered as an offset in
the power meter to allow for direct reading of power.

RESULTS
9.4.1. 1 Mbps
Frequency Average Average
Antenna PA. Channel Output Power Output Power
[MHZ] [dBm] [mW]
0 2 402 16.391 43.561
ANT1 19 2440 17.225 52.784
39 2480 15.970 39.537
ePA
0 2 402 15.817 38.168
ANT2 19 2440 15.859 38.539
39 2480 15.092 32.300
9.4.2. 2 Mbps
Frequency Average Average
Antenna PA. Channel Output Power Output Power
[MHZz] [dBm] [mW]
0 2402 16.414 43.793
ANT1 19 2440 17.810 60.395
39 2480 16.553 45.217
ePA
0 2 402 16.220 41.879
ANT2 19 2440 16.276 42.423
39 2480 15.581 36.149
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9.5. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247 (e)
RSS-247 (5.2) (b)

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

RESULTS
9.5.1. 1 Mbps
Antenna PA. Channel Frequency PSD Limit Margin
[MHz] [dBm/3kHz] | 1B m/3KHZ] [dB]
0 2402 -1.10 -9.10
ANT1 19 2440 0.57 -7.43
39 2480 -0.55 -8.55
ePA 0 2402 -1.06 8.00 -9.06
ANT2 19 2440 0.01 -7.99
39 2480 -0.86 -8.86
Worst 0.57 -7.43
9.5.2. 2 Mbps
Antenna PA. Channel Frequency PSD Limit Margin
[MHz] [dBm/3kHzZ] | r4Bm/3KkHZ] [dB]
0 2402 -1.23 -9.23
ANT1 19 2440 -0.15 -8.15
39 2480 -1.01 -9.01
ePA 0 2402 -1.07 8.00 -9.07
ANT2 19 2440 -0.46 -8.46
39 2480 -1.35 -9.35
Worst -0.15 -8.15
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9.5.3. PSD TEST PLOTS

Spectrum Analyzer 1 | Spectrum Analyzer 3 +
Swept SA Occupied BW
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. 1Mbps/ANT2 |
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. 2Mbps/ANTL |

0 Channel
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. 2Mbps/ANT2 |
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9.6. CONDUCTED SPURIOUS EMISSIONS

LIMITS

FCC §15.247 (d)
RSS-247 5.5

Output power was measured based on the use of a peak measurement.
Therefore, spurious emissions are required to be 20 dBc.

RESULTS
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9.6.1. 1 Mbps

ANT1

IN-BAND REFERENCE LEVEL

Spectrum Anafyzer 1 +|Specirum Anaiyzer 3 + Spectrum Analyzer 1 |Spectrum Analyzer 3 +
Swept SA Docupied B Swept SA (Cecupied BW
KEYSIGHT [opur RF NpUZ SO0 Aflen 4GB PNO"Bestwade g Type Power (RS 0 5 4 1 g KEYSIGHT input e InpuIZ 00 [Aten 40dB PO Fst hug Type: Power (RMS] ) 5 4 5 6
Al 1 Preanp O (Cate: OF AugHaig 100100 |, I Proomp: OF  Cale OF Tiig Fres Run o
= hign. Auvio Freq Ref. Int (33 IF Gain: Low Tiig: Free Run ! v T ign: Auio Fieq Ref. Int (5} IF Gain: Low v
w NFE. Adaplive 5in Tiack. O PHNE w WFE Adaplivg 5 Tiack On PNNN
+ specam | Mkr1 2.397 810 GHZ + Specim | MKr2 26.234 6 GHz|
Scale/Div 10 d8 Ref Level 30.00 dBm -41.82 dBm)| Scale/Div 10 a8 Ref Level 30.00 dBm -29.76 dBm|
b o T
e Y
p i L =
. |
| | | |
I [ 1 [ I
Start 30 MHz #Video BW 300 kHz 26,50 GHz,
F#Res BW 100 KHz Sweep ~976 ms (40001 pts)
, Iy 5 Marksr Tabis .J
" Miode | Trace | Scale | x ¥ Fungtion | Funcion Widih | _Fundlion Value
TN v 24017GHz___14.3248m
[Z—X T > E
3
1 4
Canter 2.400000 GHz #Vidoo BW 300 kHz Span 10.00 MHz] 5
#Res BYY 100 kHz Sweap ~17.3 ms (2001 pts)
et 21,2021 | - . O] [ ) Oct 21, 20217,/ . Ny
a9 il ? RE & W EEGE €9~ ? S =W EEE
Spectrum Anaiyzer 1 o Spectrum Anaiyzer & + 1 . +
Swept S Ocoupled B Swept SA |Cocupled BW
KEYSIGHT [t i putZ SO0 Aflen DB OO BestWide g Typer Power (RMS 5 4 5 g |KEYSIGHT it & npul Z500 [l d0dE PO Fast g Type: Power (RS 5 4 5
an Praamp:OF  Gate: OF AuglHaid. 100100 - i Proarp: OF  Cale: OF Tiig Fres Run W
gl TN Freq Ret Int (S} IF Gain Low  Trig: Fres Run v s Ao Freq R nt (S IF Gain: Low e
o NFE. fedaplive S Track Of PH NN o NFE. Adapliva Sy Toack OF PN NN
1 Sipecinam Mkr1 2.440 250 0 GHz] 1 Spectnam Mkr2 26.183 7 GHz
ScaleDiv 10 d& Ref Level 30.00 dBm 16.68 dBm| Scale/Div 10 B8 Ref Level 30.00 dBm -29.24 dBm
Log Log A T
: ¥
p P S O N VT i
. |
| [ [ I
| [ i [ |
Start 30 MHz #ideo BW 300 kKz Stop 20.50 GHz
{#Res BW 100 kHz Sweep ~976 ms (40001 pts)
., 5 Marker Table .J
o hiode | Trace | Scale X ¥ Function | Fundion Width | _Funcion Value
N 24401 GHz___ 1606 dBm
[ L} T Z5 1637 GHz__ 2924 dbm.
3
) a
Ganter 2.440000 GHz #Vidao BW 300 kHz n 5.000 MHZ 2
#Res BW 100 kHz Sweep ~8.82 ms (2001 pts)
ot 21,2021 - . )] [~ ] Oct 21, 2021 | - T | [ |
oo ol ? SR | e e ? s <0 B

OUT-OF-BAND 19 CHANNEL

49 ~/m?

Oct 21,2021 | -
1:55:38 PM | -

39 CHANNEL BANDEDGE

BLEEIMN

‘Spesirum Anaiyzes 1 ,|Spectum Analyzer 3 + Specium Analyzer 1 | Spectrum Analyzer 3 +
Swept SA Occupied BW Swept SA (Cocupied BW
KEYSIGHT | i inpat 7 5001 laten 4D B PO BestVide  HAvg Type Power (RMS . 4 o 5 KEYSIGHT [mpur R Inpat 2 50 0 |Aen 40 dB PNO: Fast g Type: Power (RMS] TR
AL e | " Cate: OF AvgHald 100100 |\ T Praamp: O Cate: OFf Trig: Fres Run ot W e W
Iaign: Auto. Freq Ref Int (5} IF Gain: Low Trig: Fres Run e i Auto Freq Ref Int (5} IF Gain: Low. e
v NFE. Adaplive Sin Track. O PHNNNN vr NFE. Adaplive Sigg Track. OF PNNN
+specium | MKr1 2.486 185 GHz| 1 specmm | Mkr2 26.312 1 GHz
Scaleli 10 08 RefLevel 30.00 dBm 41.44 dBm| Scaleri 10 8 Rof Level 30.00 dBm -29.21 dBm|
Log - Log - T
00 4|
x I | L]
2 ‘ |
| ——
. ! |
| [ [ |
| [ 1 [ |
Start 30wz ideo BW 300 kHz Stop 2050 Griz
#Res BW 100 kHz. Sweep ~076 ms (40001 pts)
" 'y S ke T I
Mode | Trace | Scale X Y Function Function Width Function Value
N |t | aasscHr_aiidem
[LZ_ N T % iz
3
" 4
Center 2.483500 GHz #Video BW 300 kHz Span 10.00 MHz, g
#Res BW 100 kHz Sweep ~17.3 ms (2001 pis)

we ol ? e

- R

OUT-OF-BAND 39 CHANNEL

Page 34 of 71

UL Korea, Ltd. Suwon Laboratory
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.

FORM ID: FCC_15C(04)




REPORT NO: 4790089631-E4V1
FCC ID: A3LSMS908B

DATE: 2021-10-29

ANT2

T
" | Qocupied BW

+

0 CHANNEL BANDEDGE

T
Swept SA ¥ | Oocupied BW + Swept SA
KEVSIGHT [ REZ D0 men 0GB NO Bestwe g lype Poues (RS KEYSIGHT o CPNZSO0  [Amem a0dE  PNOfest g Type Pomes (RHES
T Preamp: 01 . Avghoie 100100 |, e Presmp OF  Cate OF g ese :
n Ao Freg Ret In (6) FOdn Low  Tig: Frse Run o GO Jasgn: s Fisq et n(5) ¥ Gain: Low . w
v NFE. Audaplive sig Track O oo NFE. Adeplive i Track. OF PNNNNN
Pre— bl Mkr1 2.398 750 GHz| 4 Speetmm | Mkr2 26.112 2 GHz|
ScaleiDiv 10 8 Ref Level 30.00 dBm 41.15 dBm| ScaleiDiv 1008 Rof Level 30.00 dBm -29.93 dBm|
Log ¥ Log T
)
o ww
) | | [ 1
Start 30 Mz #ideo B 300 kiz Stop 20.50 Gz
#Res BW 100 kHz. Sweep ~076 ms (40001 pts),
o $ & Marker Toble I
Mode | Trace | Scale X Y Function Function Width Function Value
N [t | siwacm__ iasidem
L2 N T 0.
3
) 4
Center 2.400000 GHz #Video BW 300 kHz Span 10.00 MHz, ;
#Res BW 100 kHz Sweep ~17.3 ms (2001 pts)
©Oct 21,2021 - - 0] [ ] Oct 21,2021 |~ - 0 [
a7 SO < E Y o (9l ? ST o I

OUT-OF-BAND 0 CHANNEL

1

+

T 1 T
Swept SA " |Oooupied 5w + Swept SA | Cecupied 5w
KEYSIGHT [out 1 putZ 00 Aflen ADGB WO BestWide |iAvg Type Power (RME] E) |KEYSIGHT jnout i InpulZ 500 [t A0dE  PMO Tast g Type: Power (M) 5 0 5
L vearp O Cate: OF Aol 100100 |y e o e Tiig: Free Run o
Rl T Freg Ret. It (8} F Cain Low  Tri. Frse Run e G Juian. muta Frea Ref, It (5 IF Gain. Low R
v NFE. Adaplive S Track. O PHENNN ) NFE. Adapliva S Tiack. OF ALLLT
1 Spacinam Mkr1 2.440 255 0 GHz] 1 Spectnam Mkr2 25.566 3 GHz
ScalelDiv 10 d& Ref Level 30.00 dBm 16.42 dBm| Scale/Div 10 B Ref Level 30.00 dBm -30.21 dBm)
Log Log T
: -

A
#Video BW 300 kHz

Stop 20.50 GHz

00
Conter 2.440000 GHE #Video BW 300 kHE Span 5,000 MHE
#Res BW 100 kHz Sweep ~8.82 ms (2001 pis)

w9 l?

Oct 21, 2021 [ -
15841 PM | =

-

IN-BAND REFERENCE LEVEL

Start 30 MHz

#Res BW 100 kHz

Sweep ~976 ms (40001 pts)

5 ke Table o

Tiode | Trace
N T

Funelion _Funciion Widih | _Funciion Vaiue

X ¥
24401 GHz___14.85 dBm
Z5568 TGz 30,21 dBm

[ L T

]
wn e m?

Oct 21, 2021 [~
22012 PM |-

ECIUSEE M

OUT-OF-BAND 19 CHANNEL

+

39 CHANNEL BANDEDGE

1 v‘ v‘
Swept SA |Oocupied BW + Swept SA | ocupied BW
KEYSIGHT | i NpUZ GO0 Amen DB PO Bestvide [iAvg Typer Power (RS 4 o o KEYSIGHT inpur i IpUIZ 00 Anem d0dB  PNO Fast g Type Power (WS 5 < 6
Pri- Preamp:Of  Cate OF Aol 100100, Py Preamp: OF  Cate: OF Trig: Free Run y
ian: Ao Freq Ref.Int (5) IF Cain Low  Trg: Free Rum / G i o Fisq Ref nt (S) IF Gain: Low . “
o dapiva Sin Tack. O w NFE. Adaplivg S Track. o PN NN NN
1 Speenm v Mkr1 2.485 120 GHZ 1 Specinm v Mkr2 25.954 7 GHz,
Scale/Div 10 48 Ref Level 30.00 d8m -41.66 dBm| Scale/Div 10 o8 Ref Lavel 30.00 dBm -29.77 dBm|
Log - Log e Y
|
. I
oo ,~$ N—
) I 1
Start 30 WHz idso BW 300 kHz 2650 GHz,
#Res BW 100 kHz Sweep ~076 ms (40001 pts),
- # 5 Marksr Tabis .J
Mode | Trace | Scale X Y Funetion Function Width Function Value
AN [t | 24tsacHz__14i8dem
L2 N T % iz
3
) 4
Center 2483500 GHz #Video EW 300 kHz Span 10.00 MHz, ;
#Res BW 100 kHz Sweap ~17.3 ms (2001 pts)
Oct 21,2021 - - 0] [ ] Oct 21,2021 |~ - 0 [
ll_ "\l (o ‘- ? Tmm | =an _&Huu“xx = "" (o ‘- " 22118 PM [ | man Kl‘uu PN

OUT-OF-BAND 39 CHANNEL

Page 35 of 71

UL Korea, Ltd. Suwon Laboratory
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.

FORM ID: FCC_15C(04)




REPORT NO: 4790089631-E4V1
FCC ID: A3LSMS908B

DATE: 2021-10-29

9.6.2. 2Mbps
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10. RADIATED TEST RESULTS

10.1. LIMITS AND PROCEDURE

LIMITS

FCC §15.205 and 815.209

Limits for radiated disturbance of an intentional radiator
Frequency range (MHz) Limits (uV/m) Measurement Distance (m)

0.009 — 0.490 2400/ F (kHz) 300
0.490 — 1.705 24000/ F (kHz) 30
1.705-30.0 30 30
30-88 100** 3
88 - 216 150** 3
216 — 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz,
174-216 MHz or 470-806 MHz. However, operation within these frequency bands is permitted
under other sections of this part, e.g. 88 15.231 and 15.241.
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TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz and
150 cm for above 1GHz. The antenna to EUT distance is 3 meters. The EUT is configured in
accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used unless
otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz, then the video
bandwidth is set to 3 MHz for peak measurements and add duty cycle factor for average
measurements. (Restricted band-edge, Final detection of spurious harmonic emissions)

Duty cycle factor = 10 log (1/x). For this sample: For 1 Mbps, DCF = 10log(1/0.8484)=0.714 dB
(Spectrum Analyzer round it up to 0.71 dB) and for 2 Mbps, DCF = 10log(1/0.3112)=5.059 dB
(Spectrum Analyzer round it up to 5.06 dB).

Pre-scans to detect harmonic and spurious emissions, the resolution bandwidth is set to 1 MHz;
the video bandwidth is set to 30 kHz for peak measurements.

The spectrum from 1 GHz to 26 GHz is investigated with the transmitter set to the lowest, middle,
and highest channels in the 2.4 GHz band.

(From 30MHz to 1GHz, test was performed with the EUT set to transmit at the channel with
highest output power)

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The
EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned
from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Note : Emission was pre-scanned from 9kHz to 30MHz; No emissions were detected which was
at least 20dB below the specification limit (consider distance correction factor).
Per FCC part 15.31(0), test results were not reported.

Although these tests were performed other than open field test site, adequate comparison
measurements were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the one of tests made in an open field based on KDB 414788.
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10.2. TRANSMITTER ABOVE 1 GHz

10.2.1. 1 Mbps

ANT1
BANDEDGE (0 CHANNEL)

HORIZONTAL RESULT

| 25U SUMON Lob Chamber 2 2021 Oct 22 14:04:48

Restricted Bandedge
- Project Number ;479888963

i Client: Samsung
Config:EUT / AC Adapter
Mode :BLE_BE_H_2482_AB_IM

185 Tested by: 13568 / AC 128 U, 60 Hz

95 Inl

8: i

T
»
4
G
: \
5 !
5
T 7 \
e
3 65
5
@
o
55l veroge Linit (dBub/m) 2
|
45 M § L
&
35
2.31 18 . 5MHz/ 2.415
Frequency (GHzJ
Range (612) FEU/VBU Ref/Attn  Dst/vg fode Suep Ple Foups/llade Fosition Range (62 B/ Ref/Atin  Det/Avg Mods Suep Pts fups/fiode Fosition
1:2.31-2.415 HCBB)/3N  112/5  PERK/LogPur-Viden  Auta 81 WK 219 degs 383 cn H| 2:2.31-2.415 HC-6BI/M  112/5  AER/Fur Avg(RHS)  futo B0 100TAUG 219 degs 383 ou H
Warker Frequency Readin Det a117_oo016872¢ 1008 ATTIcE) oc corr (@) Seeasng. Average Limt (@Buvim) vergn PealcLimit (@Buvim) PK Margin A Height Pola
B | o - - i) » ) A I v
1 239 1 Pk . 206 [ 52.34 - - 74 -21.66 383 H
2 *2.33877 4. Pk . 20.7 [ 55.48 - - 74 -18.52 383 H
3 *2.39 0. RMS 5 -20.6 71 42.34 54 -11.66 - - 383 H
4 *2.38996 1. RMS ! -20.6 71 43.57 54 -10.43 - - 383 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection

Page 40 of 71

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 4790089631-E4V1 DATE: 2021-10-29

FCC ID: A3LSMS908B

VERTICAL RESULT

2821 Oct 22 14:22:47

| 2‘:LJL SUWON Lab Chamber 2
Restricted Bandedge
= Project Number:4798889631
i Client:Semsung
Config:EUT / AC Adapter
Mode :BLE_BE_U 2482 AB_IM
185 Tested by: 13568 / AC 128 U, 68 Hz
95 “‘
= |
8 85 |
5 /
§ l
I
py 7|:
- |
3 l
3 f
2 65 f
g 1
55 Averoge:Limit (dBub/m) b | \
B R e o UM e T R e TR RPN HERTVAI
45 ; 4 ;
° : E
3|:
2.31 18 . 5MHz/ 2.415
Frequency (GHz)
Ronge (62) FEUI/UB0 Ref/Attn  Dst/Avg flode Sueep Ple  #oups/fiade Fosition Ronge (62 [ Ref/Atin  Det/Avg Mods Suesp Pts fups/fode  Fosition
31-2.415 GBI/ 11 K/LogPur-Viden  Fnsec(Auto) BEB1  HAK 368 degs 160 cr
Marker Fregueney Reading Det 3117_00168724 10d8_ATTIdB] DC Corr (dB) Eg;“\j/:‘e;: Average Limit (dBuVim) Vo Peak Limit (dBuvim) PX farain iy Helont Polariy
T 239 .9 Pk X 20, [ 52.2 74 21.79 360 160 v
2 *2.38392 7 Pk . 20, 0 55.0 - - 74 -18.91 360 160 v
3 +2.39 7 RMS . 20, 71 22.7 54 1127 - - 360 160 v
4 +2.37637 4 RMS . 20, 71 23.4 54 -10.54 360 160 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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BANDEDGE (39 CHANNEL)

HORIZONTAL RESULT

| 25Uk SUWON Lab Chember 2 2021 Oct 22 13:48:59
Restricted Bandedge
s Project Number:4798889631
Client:Samsun
Config:EUT / AC Adopter
- Mode:BLE_BE_H_2488_AB_1M
10 Tested by: 13568 / AC 120 U, 68 Hz
95 f
3 /f
t B85
a
N H
C |
a 5
2 7
2 |
3 5
> 6
[44)
e
> Average Limi@ (dBuU/m)
T e — .
45 \ 3 4
3C
2.46 18.3MH=z/ 2.563
Frequency (GHz)
Ronge (6Hz) RBU/VUBW Ref/ftin  Det/fvg Mode Sueep s #Swps/Made  FPosition Ronge (6Hz) RBW/UBL Ref/Attn  Det/Avg Mode Sweep Pts  #Sups/Mode Position
1:2.46-2.563 1MC-6dB)/3M 12/5 PEAK/LogPwr-Uideo  3Smsec(Auto) 8@@1  MAXH 225 degs 16 cm H| 2:2.46-2.563 1MC-6dB1/3M 12/5 AVER/Pur Avg(RMS) 35meec(Auto)  BBB1 188TAVG 225 degs 116 cu H
et Corecied
Warker Freguercy 755:?0'3 Det a117 00168724 1008_ATTIcB) oc Corr (@) Sa“m“» Average Liit @Buvim) Margn PealcLimit (@Buvim) U P Y
* 2.4835. 40.7 Pk 2 -20. 0 52. 74 -21.7 225
*2.4984: 43.8 Pk 32.1 -20.: 0 55. - - 74 -18.5 225
*2.4835. 30.89 RMS 2 -20.: 71 43. 54 -10.8 - - 225
* 2.4920° 31.49 RMS 32.1 -20. 71 43. 54 -10.1 225

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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VERTICAL RESULT

2821 Oct 22 13:51:2

~UL SUUWON Lab Chamber 2

Restricted Bondedge
Project Number:479888963

s Client: Somsun
Config:EUT / AC Adapter
Mode:BLE_BE_U_2488_nB_IM

185 Tested by:13568 / AC 120 U, 60 Hz
/
95 b
|
5 85
]
[
a
=) 7!:
£
£ |
3 = |
e b !
7 l
| Average Limit CdBuU/m) 2
55 f | 5
= i 2 4.
4 i 2 -
3!:
2.46 18, 3MH=z/ 2.563
Frequency (GHzJ
Range (Gz) RBlI/VB Ref/Atin  Det/fvg Hode Sueep Ple #5ups/Made Position Ronge C6Hz) RBL/UBH Ref/Atin  Det/Avg Mode Sueep Pts #5ups/Mode Fosition
2.46-2.563 -6B)/3M 12/5 PEAK/LogPur—Uiden  3Smsec(Auto) 800 MAXH 358 degs 167 e
Verer Comecied
Frequency Vargin PK Margin Azimtn Height
Warker eaen Feady pet 3117 00168724 1008_ATTG8] oC Corr (@8) Sy Average Linit (@8uvim) P Peak Limit @Buvim) s r figh polariy
1 *2.48351 .27 Pk 2 -20.: 0 51.87 - - 74 -22.13 358 7 Vv
2 2.53083 .07 Pk 32.1 -20.. 0 55.77 - - 74 -18.23 358 7 \
3 * 2.48351 .83 RMS 2 -20.. 71 43.14 54 -10.86 - - 358 7 \
4 2.53054 1.41 RMS 32.1 -20.; 71 43.92 54 -10.08 - - 358 7 i

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection

Page 43 of 71
UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 4790089631-E4V1 DATE: 2021-10-29
FCC ID: A3LSMS908B

HARMONICS AND SPURIOUS EMISSIONS

0 CHANNEL RESULTS

| 1Pl _SUUON Lab Chamber 3 2821 Oct 26 11:37:13
Rodiated Emissions 3-Meters
Project Number:4798883631
[k Clisnt :Samsung
Config:EUT / AC Adopter
Made :BLE_HARM_24B2_1M_A1
96 Tested by:25546 / AC 128 U, 68 Hz
86
©
t 78
i
C
2 6B
~ Avg Limit (dBuU/m)
£
3 58
3
2
3 P WM
" s 5 i
48 ) g | 37 PRI
P oy
36
268
1 8 8
Frequency (GHz)
Forgs @ FEBY _ Ref/iin Detiing fode Se e Fpelieds Feeitin | R G0 WUUBL R/ Dl Nede e e e
] Ve /B T2/ PR Uides  Ioecehuto) 600 W OB 19 38 WCad b G0 PP Pt (6 R ke 19
H@UL SUWON Labk Chomber 3 2821 Oct 26 11:37:13
Rodicted Emissions 3-Meters
Project Number :4798883631
100 7 Clicnt :Samsung
Config:EUT / AC Adopter
Mode :BLE_HARM_24B2_1M_A1
96 Tested by:25546 / AC 120 U, 60 Hz
30
8 7@
5
v
]
> 6B
= Avg Limit (dBuU/m)
3
2 5@
Z
p : B S
2 o
o
36
28
1 - - L s
Frequency (GHz)
Ronge (G2 RBIAED Ref/Atin  Dot/fg fode Soeep Fie  Foupellicds Position Range () REU/UBA Ref/Atin  Det/fvg Node G Pie foupo/ode FPesition I

VERTICAL
Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected

Fr?g\;ezr;cy R(:Sz,\?)g Det 3117_00218957 3GHz_HP[dB] DC Corr (dB) (Sgse‘/,’,g) G‘:fu\L/m N:ng)m T;g: \m;t N:ng)m /:32:;‘2;1 F::Irg;“ Polarity
*4.79127 39.35 PK2 34.6 -30.3 0 43.65 - - 74 -30.35 0 100 H
*4.79897 39.99 PK2 34.6 -30.4 0 44.19 - - 74 -29.81 0 100 \
7.21089 35.49 PK2 36.1 -26.1 0 45.49 - - 74 -28.51 0 100 H
7.21809 35.42 PK2 36.1 -26.1 0 45.42 - - 74 -28.58 0 100 \
9.62112 33.17 PK2 37.3 -22 0 48.47 - - 74 -25.53 0 100 H
9.6128 32.97 PK2 37.3 -22.1 0 48.17 - - 74 -25.83 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790089631-E4V1
FCC ID: A3LSMS908B

DATE: 2021-10-29

UL SUWON Lab Chamber 3

19 CHANNEL RESULTS

B82:88:17

118

Rodioted Emissions 3-Meters
Project Number:4798889631

Client:Somsung
ConfigiEUT / AC Adapter
Made: BLE_HARM_2448_1N_AD

Tested by:20858 / AC 120 U, 60 Hz

180
g
30
E
S
s
u
e
S &8
. Avg Limit CdBuU/m)
<
ERT:|
3
2
S

4 w

39
28
1 [z s
Frequency (GHz)
Fag @0 /R Fern DA e P Fpofd feitom g G B Rt DU e S T Tqoid et
i TR 115 PSP ideo  TEOeaie (o) () T OBy 180 x| 5T M B8 PR o Vides 1 etk 6 G 0By 150 o
11pek SUWON Lab Chamber 3 2821 Oct 26 B2:98:17
§ P _—C0_ROMECT ———— S — ——— o2l ot ep P AR
Rodiated Emissions 3-Meters
108 Project Number: 479868953
Client:Somsung
Config:EUT / AC Adapter
- Mode : BLE_HARM_2448_1M_AB
Tested by:20838 / AC 120 U, 6@ Hz
2
g 7o
Z
3
5
> 68
2 Avg Limit (dBuU/m)
3
2 S
M
48 6
2 a °
a
39
20
1 12 [}

Frequency (GHz)

Rarge (M) R/

Ref/Attn  Dst/ivg fode

Sussp Ple  Fope/fiods Position Rarge (6) REU/UB Ref/Aittn  Det/vg Mode Suesp Pta  ¥oups/iode  Fosition

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Corrected

Frequen Meter Avg Limit Margin Peak Limit Margin Azimuth Height
?g:ez )cy ng_zsl\?)g Det 3117_00218957 3GHz_HP[dB] DC Corr (dB) 5;33\;:'?) ( nguV/m) :ﬂ% (dguvl m) :ﬂ% (0egs) (inﬂ) Polarity

* 4.86362 40.28 PK2 34.6 -31 0 43.88 74 -30.12 0 100 H
*4.87088 39.85 PK2 34.6 -31.1 0 43.35 74 -30.65 0 100 \
*7.2997 34.95 PK2 36 -25.8 0 45.15 74 -28.85 0 100 H
*7.31314 35.48 PK2 36 -25.6 0 45.88 74 -28.12 0 100 \
9.76354 32.27 PK2 37.5 -21.7 0 48.07 74 -25.93 0 100 H
9.75827 32.31 PK2 37.5 -21.7 0 48.11 74 -25.89 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790089631-E4V1 DATE: 2021-10-29
FCC ID: A3LSMS908B

39 CHANNEL RESULTS

1 UL SUUON Lab Chamber 3 2621 Oct 26 82:35:35
Rodicted Emissions 3-Meters
Froject Number:479808963
198 Client:Somsung
Config:EUT / AC Adapter
ag Mode :BLE_HARM_2488_1M_ng
Tested by:20850 / AC 120 U, 60 Hz
80
o
T 70
5
R
< -
2 60
- Avg Limit (dBul/m)
=
3
z
g it
Wwwwww 3 5M
m |
39
28
| o [
Frequency (GHz)
Roge @0 WUEY  Retiin Da/ag ok NMMMMn{WW TR el /A DeUivy e e T i Feeition
{he WS 125 PP iden o G0 T D eege 190 | 3N WS B1/e P iden 1 erut 1Sk W 5 150
| gL _SUHON Lob Chamber 3 2821 Oct 26 82:35:35
Rodioted Emissions 3-Meters
Project Number:479888363
ee Clisnt:Somsung
Config:EUT / AC Adapter
Made :BLE_HARM_2488_1M_ag
Tested by:28838 / AC 120 U, 6@ H=
a3
5 70
v
5
3 3
B Avg Limit (dBuU/m)
ERET]
2
N
a
48 - 4 -
2 e
o
g
>g
1 18 18
Frequency (GHz)
Rarge G0 WU Ref/atin Dot/ fode Swep i Fopid fosition Torge G AR Ref/iin Dot/ Fode e P Ttk Fosition

VERTICAL
Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected

Fr?gi'ezr;cy R@Siv")g Det 3117_00218957 3GHz_HP[dB] DC Corr (dB) Eiﬁ‘/"mg) agu'dlr::; M(ng)m F(’degt \I/./\:;l N1(3ng)\n /?Sem;g F:ilrg\;“ Polarity
*4.94013 40.34 PK2 34.7 -31.1 0 43.94 - - 74 -30.06 0 100 H
*4.956 39.21 PK2 34.7 -31 0 42.91 - - 74 -31.09 0 100 \
*7.43592 34.87 PK2 36 -25.3 0 45.57 - - 74 -28.43 0 100 H
*7.43572 34.55 PK2 36 -25.3 0 45.25 - - 74 -28.75 0 100 \
9.9064 317 PK2 37.7 -21.9 0 47.5 - - 74 -26.5 0 100 H
9.9142 32.61 PK2 37.7 -21.9 0 48.41 - - 74 -25.59 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790089631-E4V1 DATE: 2021-10-29
FCC ID: A3LSMS908B

ANT2
BANDEDGE (0 CHANNEL)

HORIZONTAL RESULT

| U _SUWON Lab Chomber 2 2021 Oct 22 16:46:20
Restricted Bandedge
= Project Number 47986889631
I Client:Samsun
Config:EUT / AC Adapter
Mode :BLE_BE_H_24B2_A1_1M
185 Tested by:19568 / AC 120 U, 68 Hz
9!:
B
T 85
a
N
5
£ 75
e
3 65
)
[9)
T
- 55 AverageiLimit (dBubl/m) 2 b
B A e e e wand B
4o . \
) ——— P
&
3!:
2.31 T8 .5MHz/ 2.415
Frequency (GHzJ
Range (GHz) REL/UB Ref/Attn Det/Avg Hode Sueep Pl Sups/Mode Position Range (6Hz) RB/UBH Ref/Atin  Det/Avg Mode Sueep Pts #5ups/Mode Fosition
1:2.31-2.415 1MC-6B) /3 12/5 PEMK/LogPur-Viden  msec(futo) 8881  MAXH 125 degs 169 cm H| 2:2731-2.415 MC-6d8)/3M 12/5 AVER/Pur Avg(RHS: 35msec(Auto) BBB1  1BBTAUG 125 degs 169 cu H

Trace Markers

Vieter Cormecied
Marker e Reaiing Det 3117_00168724 10dB_ATTIdB] DC Corr (d8) Jeadng Average Limit (dBLVIm) V" Peak Limit (dBuVim) PX e i Mot Polariy
T 239 40.83 Pk X 20 [ 52.13 - - 74 21.87 25 169 H
2 *2.38958 438 PK . 20 0 55.1 - - 74 -18.9 25 169 H
3 +2.39 30.57 RMS . 20, 71 42.58 54 1142 - - 25 169 H
4 +2.3875 3152 RMS . 20, 71 43.53 54 -10.47 - - 25 169 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790089631-E4V1
FCC ID: A3LSMS908B

DATE: 2021-10-29

VERTICAL RESULT

| 2‘:LJL SUWON Lab Chamber 2 2821 Oct 22 14:34:55
Restricted Bandedge
s Project Number:4798889631
! Client:Semsung
Config:EUT / AC Adapter
- Mode:BLE BE U 2482 Al 1M M
18 Tested by: 13568 / AC 128 U, 68 Hz |
I
gL—\ w‘
\‘
- |
>
b l
[0}
py 7|:
e |
~ |
3 65 I
[ I
S
|
55 Averogeilimit (dBub/m) 2 |
e il T T A P Y P VR R4 ROV 1)1 PR () A TR R ! W U AW 0P o Fop e T 1 T i il
A o A A AR kel A Y ol
45
5 =
3|:
2.31 18 . 5MHz/ 2.415
Frequency (GHz)
Range (6Hz) RBU/VBU Ref/Atin  Det/Avg Mode Sueep Pts  #Swps/Mode  Position Range (6Hz) RBU/UBU Ref/Atin  Det/Avg Mode Sweep Pts  4Swps/Mode Position
j1-2.41° S/ 11 K/LogPur-Uiden  Bnsec(huto) 5301 PRX 0
et Coeced
e | i ou o117 coseare 1068_ AT oc cor @) Ry | e o o) Mg PescLimt 6Buvim) Prusan | A | OO | gy
1 *2.39 40.21 Pk 5 -20. 0 51. 74 -22.49 07 35 \
2 *2.36041 44.03 Pk R -20. 0 55. - - 74 -18.77 07 35 \
3 239 306 RMS X 20, 71 2. 54 1139 - B 07 35 v
2 238379 3145 RMS . 20 71 43. 54 1054 07 35 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790089631-E4V1
FCC ID: A3LSMS908B

DATE: 2021-10-29

BANDEDGE (39 CHANNEL)

HORIZONTAL RESULT

| ZSUL SUWON Lab Chamber 2 2821 Oct 22 15:36:27
Restricted Bandedge
s Project Number:4798889631
Client:Samsun
Config:EUT / AC Adapter
. N Mode:BLE_BE H 2488 Al 1M
18 /, Tested by: 13568 / AC 120 U, 68 Hz
9‘: \/
E \
£ 85
G
N |
¢ |
a 5
2 7
S
3 5
> 6
@
<
= Averoge Limit (dBul/m) 2
55 5 )
45 A
BC
2.46 18.3MHz/ 2.563
Frequency (GHz)
Ronge (Gz) B/ VB Ref/fitin  Det/Aug Mode Sueep < Fups/fade FPasition Range (Gria) RBU/UBl Ref/tin  Det/Avg Hode Suesp Pts  #oups/fode Fosition
1:2.46-2.563 M(-6B) /3N 1z/5 PEAK/LogPwr-Uideo  3Smsec(Auto) 8@@1  MAXH 126 degs 183 cm H| 2:2.46-2.563 1MC-6dB)/3M 125 AVER/Pur Avg(RMS) 35msec(Auto) BBB1  1BBTAUG 126 degs 183 cu H
et Corected
Matker Freguency Reizfvn'f ot s117_oot6872¢ 1008_ATTIOE) oc Corr (48) Sa“w.f» Avrage Lini (@@uvim) Margn Peak Limi (dBuvim) Pyarn | A OO | gy
*2.48351 16 Pk 2 20 0 52.76 74 2124
253361 .96 Pk 321 20 0 55.76 - - 74 -18.24
*2.48351 43 RMS 2 -20. 71 4374 54 -10.26 - -
*2.48404 76 RMS 2 20 71 24,07 54 -9.93

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790089631-E4V1 DATE: 2021-10-29
FCC ID: A3LSMS908B

VERTICAL RESULT

| ol SUWON Lab Chomber 2 2021 Oct 22 15:47:54
Restricted Bondedge
s Project Number:4799B89631
Client:Samsun
Config:EUT / AC Adopter
N Mode:BLE_BE_U_2488_A1_1M
185 / Tested by: 19568 / AC 120 U, 60 Hz
I
J
gl:
5 85 |
S f
5 [
a
=) 7!: ,,,,,
‘e
~
3 5 }
2 6
o
_ | Average Limit C(dBul/m) 2
B! TP R R O SOmPTTRTR W
45 3 4
tad o)
3!:
2.46 18, 3MH=z/ 2.563
Frequency (GHzJ
Range (6Hiz) Bl VB Ref/Atin  Det/Avg Hode Sueep Pie #5ups/Made FPosition Range (6riz) RBU/UBM Ref/Atin  Det/Avg Mode Suesp Pts #5ups/fode FPosition
2.46-2.563 -6B)/3M 12/5 PEAK/LogPur—Uiden  3Smsec(Auto) 800 MAXH 289 degs 376 cn
Tareced
Marker Frequency R"Sgéfvn'f ot s117_oot68724 10d8_ATTIOE] oc con (@) (.;‘géi?,‘n}’ Average L dBuvim) Margn Peak Uit (dBuvim) PRl | A || gy
1 *2.48351 1.96 Pk 2 -20.: 0 53.56 - - 74 -20.44 209 7 Vv
2 2.52216 14.35 Pk 32.1 -20.. 0 56.15 - - 74 -17.85 209 7! \
3 * 2.48351 0.86 RMS 2 -20.. 71 43.17 54 -10.83 - - 209 71 \
4 2.55298 1.38 RMS 32.2 -20.; 71 43.99 54 -10.01 - - 209 7 i

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790089631-E4V1 DATE: 2021-10-29
FCC ID: A3LSMS908B

HARMONICS AND SPURIOUS EMISSIONS

0 CHANNEL RESULTS

| gUL_SUHON Leb Chamber 3 2021 Dct 26 89:41:39
Rodiated Emissions 3-Meters
Project Number:4798889631
[EE Client:Somsung
Config:EUT / AC Adopter
Mode : BLE_HARM_2482_1M_At
] Tested by:25546 / AC 128 U, 68 Hz
80
o
T 70
5
R
<
o 69
- Avg Limit (dBul/m)
<
Z 50
a
z N
T : o M
WWM | 3N
o] " ¥y
38
28
1 - - - e
Frequency (GHz)
Forge G0 OB Rer/iti DA Tole Fie Tope/iod Fosltion forge G0 WM Rel/Avin DU Tk e P ool Tt
1% WCSE/ 1215 P P Uideo o6 M D3k BDen | 308 WCEE 0 810 PEKLoPr-tideo | oatute) 16 W 0-35Bdege 190 on H
| 1 gUL_SUMON Lob Chamber 3 2021 Oct 26 89:41:39
Rodioted Emissions 3-Meters
| Project Number:4798889631
8g Clisnt:Somsung
Config:EUT / AC Adapter
Mode:BLE_HARM_24B2_1M_A1
Tested by:25546 / AC 128 U, 6@ Hz
a
3 g
v
5
e 2
2 Avg Limit (dBuU/m)
3 5@
a
N
40 - 7 3 Y i
H 2 o
=
8
-a
1 18 18
Frequency (GHz)
Rorge G0 RGO Ref it Dst/g ok Sep P Fopelos fosition forge @ ORI Re/iin D/ e S i oo Fosition

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected
Fr?g:'ezn)cy Esi\?)g Det 3117_00218957 3GHz_HP[dB] DC Corr (dB) @33‘/"% leub‘lmmlg N:zrg)m F(’sgt \5}:;1 N:zrg)m ‘?Ssmgus[)h F:z'rg‘;“ Polarity
* 4.80402 40.04 PK2 34.6 -30.4 0 44.24 - - 74 -29.76 0 100 H
*4.80844 39.46 PK2 34.6 -30.5 0 43.56 - - 74 -30.44 0 100 \
7.21523 35.93 PK2 36.1 -26.2 0 45.83 - - 74 -28.17 0 100 H
7.21186 35.2 PK2 36.1 -26.1 0 45.2 - - 74 -28.8 0 100 \
9.60664 33.55 PK2 37.3 -22.1 0 48.75 - - 74 -25.25 0 100 H
9.60798 33.63 PK2 37.3 -22.1 0 48.83 - - 74 -25.17 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790089631-E4V1
FCC ID: A3LSMS908B

DATE: 2021-10-29

19 CHANNEL RESULTS

|1 gUL_SUWON Lab Chamber 3 2821 Oct 26 11:29:83
Rodiated Emissions 3-Meters
180 Project Number:4798889631
Client:Sansung
Config:EUT / AC Adopter
Mode :BLE_HARM_244B_1M_A1
98 Tested by:25546 / AC 128 U, 68 Hz
86
o
Tt 70
5
i
C
S &8
~ fvg Limit (dBuU/m)
:
3 5@
@
%
Y . -t 5 AM
3 Joniy
IR ! P——
LA B
3@
20
[ [z I
Frequency (GHz)
Forge (B FABI _ Rei/Atin  Detvg fode Semp Fio Wik Fositin | Foge G0 WG Re/Avin D/ Node T N mr=r
5 Ve /B 112/ PR P ides  (Gneccthuto) 600 WA OBl 1 36 B B0 PLSPuUies | ute) 16k R O-3Edegs 150 o
|1 gUL_SULON Lab Chamber 3 2821 Oct 26 11:29:83
Rodiated Emissions 3-Meters
1 Project Number:4798883631
89 Clisnt : Samsung
Config:EUT / AC Adopter
Mode :BLE_HARM_244B_1M_A1
el Tested by:25546 / AC 128 U, 68 Hz
9
5 70
b
s
]
> 6B
& Avg Limit (dBuU/m)
S
2z 5@
E
40 4 g
2 Il
Q,
30
28
[ 8 [
Frequency (GHz)
Ronge (G2 ) Ref/Atin  Det/fg flode Suoep Pio Foupallicds  Position Range ) ] Ref/Atin  Det/feg Hode S Pio foupalliods Pesition I

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected
Frequency : Avg Limit Margin Peak Limit Margin Azimuth Height .
(@Hz) RLESI\?)Q Det 3117_00218957 3GHz_HP[dB] DC Corr (dB) (;e_gs\u/\/r;?) (dBuVim) @8) dBuvim) @8) (Degs) om) Polarity
*4.87392 39.93 PK2 34.6 -31.1 0 43.43 74 -30.57 0 100 H
*4.88952 39.63 PK2 34.7 -31.3 0 43.03 74 -30.97 0 100 \4
*7.32489 34.98 PK2 36 -25.5 0 45.48 74 -28.52 0 100 H
*7.31858 35.07 PK2 36 -25.5 0 45.57 74 -28.43 0 100 \4
9.75699 32.19 PK2 37.5 -21.7 0 47.99 74 -26.01 0 100 H
9.75347 32.79 PK2 37.5 -21.7 0 48.59 74 -25.41 0 100 \4

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790089631-E4V1
FCC ID: A3LSMS908B

DATE: 2021-10-29

39 CHANNEL RESULTS

|1 gUL_SUWON Lab Chamber 3 2821 Oct 26 11:21:48
Rodiated Emissions 3-Meters
180 Project Number:4798889631
Client:Sansung
Config:EUT / AC Adopter
Mode :BLE_HARM_2488_1M_A1
98 Tested by:25546 / AC 128 U, 68 Hz
86
o
Tt 70
5
i
C
S &8
~ fvg Limit (dBuU/m)
:
3 5@
3
%
& L .
40 5 e b
WMMM | . e
J .
3@
20
[ [z I
RO T m TR R e Wm0 P e oo B W [ Hbies 1 o
|1 gUL_SULON Lab Chamber 3 2821 Oct 26 11:21:48
Rodiated Emissions 3-Meters
1 Project Number:4798883631
89 Clisnt : Samsung
Config:EUT / AC Adopter
Mode :BLE_HARM_248B_1M_A1
el Tested by:25546 / AC 128 U, 68 Hz
9
5 70
b
s
]
> 6B
& Avg Limit (dBuU/m)
S
2z 5@
E
40 5 8
2 fal
G
30
28
[ 8 [
Frequency (GHz)
Ronge (G2 ) Ref/Atin  Det/fg flode Suoep Pio Foupallicds  Position Range ) ] Ref/Atin  Det/feg Hode S Pio foupalliods Pesition I

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Frequenc Meter Corrected Avg Limit Margin Peak Limit Margin Azimuth Height )
(gHZ) Yy R@s.\?)g Det 3117_00218957 3GHz_HP[dB] DC Corr (dB) (;e_gs\u/\/r;?) ( nguvlm) ( dé‘) aBuvim) ( dé‘) (begs) (cr?\) Polarity
*4.96881 39.98 PK2 34.7 -30.8 0 43.88 74 -30.12 360 100 H
*4.96977 39.32 PK2 34.7 -30.8 0 43.22 74 -30.78 360 100 \
*7.44852 34.69 PK2 36 -25.4 0 45.29 74 -28.71 360 100 H
*7.44472 35.05 PK2 36 -25.4 0 45.65 74 -28.35 360 100 \
9.91225 32.49 PK2 37.7 -21.9 0 48.29 74 -25.71 360 100 H
9.92537 32 PK2 37.8 -21.9 0 47.9 74 -26.1 360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak
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FORM ID: FCC_15C(04)



REPORT NO: 4790089631-E4V1
FCC ID: A3LSMS908B

DATE: 2021-10-29

10.2.2. 2 Mbps

ANT1
BANDEDGE (0 CHANNEL)

HORIZONTAL RESULT

1ZKUL SUWON Lab Chamber 3 2021 Oct 27 01:20:24
Restricted Bandedge
s Project Number 4758889631
Client:Samsung
Config:EUT / AC Adopter
i Mode:BLE BE H 24@2_AD _2M
10 Tested by:28838 / AC 128 U, 68 Hz
M
95 /)"\.\\
- !
2 / \
C 8 5 [
5 f
9 f
2 7
£
> 5
> 6
a |
o
55 AverogeilLimit (dBub)/m) /
o Lkt e Lo bad s YN TN s I M
5 b 3
L] m—— i ” S——— " o s i
35
2. 31 18.5MHz/ 2.415
Freguency (GHz)
Range (6Hz) RBU/VEN Ref/Atin  Det/fvg Mode Sueep Pts  #Sups/Made  Position Range (6Hz) REW/VBU Ref/Atin  Det/fAvg Mode Sweep Pts  #Sups/Mode Position
1:2.31-2.415 1M(-6dB) /31 112715 PEAK/LogPur-Video  Smsec(Auto) 8888 MAXH 26 degs 234 cn H| 2:2.31-2.415 1MC-6481/3M 12715 AVER/Pur Avg(RMS)  Bmsec(Auto)  S0EA  1BBTAUG 206 degs 234 on H
Frequency Meter Corrected Margin PK Margin Azimuth Height
Marker (GHz) T:;:\\;\)g Det 3117_00218957 10dB_ATT[dB] DC Corr (dB) (P;g:s/\,n"?) ‘Average Limit (dBuV/m) (d8) Peak Limit (dBuV/m) (0B) (Degs) (cm) Polarity
1 *2.39 12.21 Pk .8 -25. 0 61 - - 74 -24.39 01
2 *2.36908 14.32 Pk .7 -25. 0 62 - - 74 -22.38 01
3 239 1.28 RMS 8 25. 506 74 54 1026 - B 0!
2 238301 2.82 RMS 7 25. 5.06 18 54 8.82 0!

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790089631-E4V1 DATE: 2021-10-29
FCC ID: A3LSMS908B

VERTICAL RESULT

WZRUL SUWON Lab Chamber 3 2821 Oct 27 B81:30:59
Restricted Bandedge
s Project Number 4750889631
Client:Samsung
Config:EUT / AC Adapter
i Mode :BLE_BE_U_24B2_nB_2M
10 Tested by:208898 / AC 128 U, 68 Hz
95
§ 85
)
C
]
> 75
£
3
3 5
2 b
K] |
55 AverogeiLimit (dBub)/m) |
aQ | ol / ‘ m
o bl IR Ak oot i s e ek A gt ot " o
¥ y u ! il y ;
H 4
45 @ —
35
2.31 18 .5MHz/ 2.415
Fregquency (GHz)
Ronge (GHz) BB Ref/Attn  Det/fvg Mode Sueep Pls  #wps/ade Fosition Range (Gtiz) REU/VBl Ref/Atin  Det/fvg Hode Sueep Pts toups/fode Fosition
231-2.4 (-68)/  112/15  PEAK/LogPur-Uiden Sncecthuto) BOEB  HAKH 2 dege 258 cn U
Vieter Corected
Matker Freguercy Reaing ot 5117 00210057 10d8_ATTIOB) oc Corr (48) Ry Average Lini (@@uvim) Megin Peak Limi (@Buvim) Piarn | adiman || gy
1 239 0. Pk 32, 25. 0 49.44 - - 74 2456 258 v
2 *2.32869 1 Pk 32. 25. 0 52.25 - - 74 2175 258 v
3 239 4 RMS 32, 25, 506 4391 54 -10.09 - - 258 v
) *2.37967 8 RMS 32. -25. 506 4523 54 877 - - 258 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790089631-E4V1 DATE: 2021-10-29
FCC ID: A3LSMS908B

BANDEDGE (39 CHANNEL)

HORIZONTAL RESULT

WZRUL SUWON Lab Chamber 3 2821 Oct 27 B1:43:31

Restricted Bandedge

115 Project Number:4790083631
Client:Somsung

Config:EUT / AC Adapter

Mode:BLE_BE_H 2488 _AB _2M

185 Tested by:208%8 / AC 128 U, 68 Hz
o5 n
//’ \\
3
T 85 \
g #
N
! B
£ 75 |
¢
3 65 \
[45)
S
)

Avercige Limit (dBul/m)

55 ]
|
L s Mobokiirbn “‘W“ \W‘ b DM Ll Lt bbbkl R it Lk L Lt b
L J \“ y \ " pil
45 I - . . ireh o " 3
? v fu i Ll o i sty o o a
35
2.46 8. 3MHz/ 2.563
Freguency (GHz)
Ronge (62) REU/VB Ref/Attn  Det/Avg Mode Sueep Pls  Fops/lade FPosition Ronge (aft2) REU/B Ref/Atin  Det/fvg Mode Sueep Pts oups/fode Fositin
1:2.46-2.563 MC-68)/3  112/15  PEAK/LogPur-Uiden Snsec(Auto) 8008 MAYH 229 degs M8 cn | 2:2.46-2.563 -G8/ 11215 AUER/Par Avg(RHS)  Busec(Put) 8083 1041 229 degs 348 cu H
Vioter Corected
Frequency Margin PK Margin Azimuth Height
Marker e Readg Det 3117_00218957 1008_ATT(cB] oC cor (48) Feaing Average Limit (dBuvim) fs Peak Limit (dBuvim) s ot teon Polariy
*2.4835 42.68 Pk X 25 50 - - 74 2372 229 4
*2.49864 44.48 Pk . -25.. 52. - - 74 -21.82 229 34
*2.4835 314 RMS . -25.; 5.06 44. 54 -9.94 - - 229 34
255765 33.34 RMS X 25 5.06 462 54 78 - - 229 4

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790089631-E4V1 DATE: 2021-10-29
FCC ID: A3LSMS908B

VERTICAL RESULT

2821 Oct 27 B1:54:34

~UL SUWON Lob Chamber 3

Restricted Bandedge

s Project Number 4750889631
Client:Samsung

ConfigiEUT / AC Adopter

Mode :BLE_BE U_2488_AB_2M

185 Tested by:208898 / AC 128 U, 68 Hz
I
95 .
|
5 85 ‘
> I
C If
] \
> 75 |
.
£ |
3 65
[45)
el
f Average Limit CdBuU/m)
55 :
/ 1 0
TR XTIV AW X RATEIOAT Tihiob, " ah Ut i g TPV RPN P10 WORRTIPAR Y FNOVVON 3 oo i ol
4 1 : bl i W oot
3 4
1oy S—— i e =}
35
2.46 18.3MHz/ 2.563
Fregquency (GHz)
Range (GHz) REU/VEW Ref/Atin  Det/fvg Node Sueep. Pts  #Sups/Made Position Range (6Hz) REW/VBU Ref/fttn  Det/fivg Hode Sueep Pts #5ups/fode Fositio
2,53 6B/ 112015 PERKLoghur-ideo  Seccthuio) B0 WA B dege 123 ca U

Trace Markers

Frequency Meter Corrected Margin PK Margin Azimuth Height
Marker i Reading Det 311700218957 1008_ATT[dB] DC Corr (d8) Zeang Average Limit (dBuvim) i Peak Limit (dBuV/m) oy oy s Polarity
1 *2.4835 42.93 Pk 329 253 0 50.53 - - 74 -23.47 0 129 v
2 2.55796 45.68 Pk 329 251 0 53.48 - - 74 -20.52 0 129 v
3 *2.4835 .62 RMS 329 253 5.06 45.28 54 -8.72 - - 0 129 v
4 2.55735 33.21 RMS 329 -25.2 5.06 45.97 54 -8.03 0 129 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790089631-E4V1 DATE: 2021-10-29
FCC ID: A3LSMS908B

HARMONICS AND SPURIOUS EMISSIONS

0 CHANNEL RESULTS

| UL SUUON Lab Chamber 3 2621 Oct 26 85:55:33
Radicted Emissions 3-Meters
Froject Number:479808963
[EE Client:Somsung
Config:EUT / AC Adapter
- Mode :BLE_HARM_2482_2M_ngd
Tested by:20850 / AC 120 U, 60 Hz
80
o
T 70
5
R
<
S &8
- Avg Limit (dBul/m)
N
Z 50
2
= IR v 5 yuwﬂw"““/Nﬂm"J*hwﬂ'ww
48
. | i ey
39
28
1 - - - e
Frequency (GHz)
Roge @0 WUE  Retiin Daag ok Fie Fope/iode Foeition g @0 WE Rt/ GeUAg e Swep T g Feition
i WS 125 PP iden o G0 D g 190 | 3N WS B2 P Viden 1 erut 16 W O Sdegs 150 on #
| gL _SUHON Lob Chamber 3 2821 Oct 26 85:55:33
Rodioted Emissions 3-Meters
. Project Number:479888363
8g Clisnt:Somsung
Config:EUT / AC Adapter
Made :BLE_HARM_2482_2M_ag
Tested by:28830 / AC 120 U, 6@ Hz
a3
3 g
v
5
3 3
B Avg Limit (dBuU/m)
ERET]
2
N
6
49 7 N
2 el
a
g
>g
1 18 18
Frequency (GHz)
Fage G0 WU Rerfin Oahg el S Pl Fopofd fosition Forge G R Rer/in Do ke S P ik Fosition

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected

Fr?g:'ezn)cy Esi\?)g Det 3117_00218957 3GHz_HP[dB] DC Corr (dB) @33‘/"% leub‘lmmlg N:zrg)m F(’sgt \5}:;1 N:zrg)m ‘?Ssmgus[)h F:z'rg‘;“ Polarity

*4.795 39.52 PK2 34.6 -30.3 0 43.82 - - 74 -30.18 0 100 H
*4.80641 39.88 PK2 34.6 -30.5 0 43.98 - - 74 -30.02 0 100 \
7.21845 35.98 PK2 36.1 -26.1 0 45.98 - - 74 -28.02 0 100 H
7.20533 36.68 PK2 36.1 -26.1 0 46.68 - - 74 -27.32 0 100 \
9.61549 33.27 PK2 37.3 -22.1 0 48.47 - - 74 -25.53 0 100 H
9.62215 33.21 PK2 37.3 -22 0 48.51 - - 74 -25.49 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790089631-E4V1
FCC ID: A3LSMS908B

DATE: 2021-10-29

19 CHANNEL RESULTS

. UL SUWON Leb Chamber 3 2621 Oct 26 B86:27:8
1
Rodicted Emissions 3-Meters
Froject Number:479808963
140 Client:Somsuni
ConfigiEUT / AC Adapter
ag Mode :BLE_HARM_2448_cM_ng
Tested by:20898 / AC 120 U, 60 Hz
80
o
t 70
5
R
; -
2 60
- Avg Limit (dBuU/m)
=
3
3
2
g -
i 5 M
4B“mw“*mwkmﬂ*WmW*M““”“M”w’NBM 5 .
1 o
39
28
1 — Tip s
Frequency (GHz)
Rorge (&) REUB0 Ref/ittn Dot ug fode Pl Fpe/liade Focition {ngg & [ Ref/Attn  Det/Avg fiode Sucop Pt Toupe/fiode Pocition
{he WS 125 PP iden o G0 T D eege 190 | 3N WS B1/e P iden 1 erut 1Sk W 5 150
| gL _SUHON Lob Chamber 3 2821 Oct 26 86:27:8
Rodicted Emissions 3-Meters
| Project Number:479888363
a8 Client: Somsun,
Config:EUT / AC Adapter
Made :BLE_HARM_2448_2M_ag
Tested by:28830 / AC 120 U, 6@ Hz
a3
5 7@
¢
5
> 68
B Avg Limit (dBuU/m)
3 5@
2
N
g
48 4 B
2 =l
@
38
>g
1 e s
Frequency (GHz)
Fage G0 WU Rerfin Oahg el S Pl Fopofd fosition Forge G R Rer/in Do ke S P ik Fosition

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected ] '

Fr?gir;cy pdeg_;:,\?)g Det 3117_00218957 3GHz_HP[dB] DC Corr (dB) 5233‘/,’.'?) (’;‘EU\L/‘/':; N:zrg)m ?:g: \m;z N:zrg)m ;Zsrer;;z)h F::'rg';‘ Polarity
*4.87749 40.38 PK2 34.7 -31.1 0 43.98 74 -30.02 0 100 H
*4.87245 40.03 PK2 34.6 -31.1 0 43.53 74 -30.47 0 100 \
*7.30912 35.39 PK2 36 -25.7 0 45.69 74 -28.31 0 100 H
*7.31024 35.51 PK2 36 -25.7 0 45.81 74 -28.19 0 100 \
9.76281 33.27 PK2 37.5 -21.7 0 49.07 74 -24.93 0 100 H
9.7623 33.08 PK2 37.5 -21.7 0 48.88 74 -25.12 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790089631-E4V1
FCC ID: A3LSMS908B

DATE: 2021-10-29

39 CHANNEL RESULTS

UL SUWON Lab Chamber 3 2821 Oct 26 B6:55:32
Rodicted Emissions 3-Meters
Project Number:47986889631
140 Client:Somsuni
Config:EUT / AC Adapter
o Mode: BLE_HARM_2480_2N_AB
Tested by:20858 / AC 120 U, 68 Hz
80|
o
t 70
5
8
- |
2 60
- Avg Limit (dBuU/m)
:
3
3
S
Y g et W""VM
“H“*,wﬂﬂmuleMhﬂuhhﬁW“wuwnuuu i 3
e b r)
3@ -
20
1 — Tip s
Frequency (GHz)
Rorge (&) REUB0 Ref/ittn Dot ug fode Pl Fpe/liade Focition {ngg & [ Ref/Attn  Det/Avg fiode Sucop Pt Toupe/fiode Pocition
i R/ 115 PP tideo o 60 W 0oy 150 en ] 3N A 878 PR S tides 1 arute) 15 W 0 3Bdegs 15
112t SUWON Lok Chamber 3 2621 Oct 26 B6:55:32
Rodicted Emissions 3-Meters
1 Project Number:4798889631
a8 Client: Somsun,
Config:EUT / AC Adapter
Made: BLE_HARM_2480_2M_A0
Tested by:28858 / AC 120 U, 6@ Hz
a
5 7@
¢
[
> 68
2 Avg Limit (dBuU/m)
3 5@
2
N
49 4 E
E 3
o
39
29
| ] s
Frequency (GHz)
Roge G WU Relin Dbl Swep Pl Fpoieds Fasition Foge O WUBI Relin boURg Tl Swep  Pir Fqeeds Fosition

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected ] '

Fr?gir;cy pdeg_;:,\?)g Det 3117_00218957 3GHz_HP[dB] DC Corr (dB) 5233‘/,’.'?) (’;‘EU\L/‘/':; N:zrg)m ?:g: \m;z N:zrg)m ;Zsrer;;z)h F::'rg';‘ Polarity
* 495127 39.61 PK2 34.7 -31.1 0 43.21 74 -30.79 0 100 H
* 495451 39.74 PK2 34.7 -31 0 43.44 74 -30.56 0 100 \
*7.4388 34.86 PK2 36 -25.3 0 45.56 74 -28.44 0 100 H
*7.43736 35.35 PK2 36 -25.3 0 46.05 74 -27.95 0 100 \
9.92974 32.23 PK2 37.8 -21.8 0 48.23 74 -25.77 0 100 H
9.92875 32.03 PK2 37.8 -21.8 0 48.03 74 -25.97 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790089631-E4V1 DATE: 2021-10-29
FCC ID: A3LSMS908B

ANT2
BANDEDGE (0 CHANNEL)

HORIZONTAL RESULT

WZ‘:UL SUWON Lab Chamber 3 2821 Oct 27 B80:52:18
Restricted Bandedge
= Project Number:4750889631
1 Client:Somsung
Config:EUT / AC Adapter
Mode:BLE_BE_H 242 A1 _2M
185 Tested by:28838 / AC 128 U, 68 Hz
.
95 |
3 !
t 85
a
! !
C
g 75 / |
3 65 i
@
T
- 55 Average Limit (dBubl/m) r
Aot ol oo dodh FRRTOT RNV AFNNPUO T PRPRTFNN N (T | kw-\nMM WMM
o & ) 3 P
Rl e L A R f y AR P
35
2.31 18.5MHz/ 2.415
Freguency (GHz)
Ronge (GHz) REU/VBN Ref/Attn  Det/fvg Mode Sueep Pls  Fops/ade Fosition Ronge (atz) REU/VBl Ref/Atin  Det/fvg Mode Suep Pts #oups/fode Fosition
1.2.312.415 NGB/ 112/15  PEAK/LogPur-Uiden Sasec(Auto)  BEOB  HXH 123 degs 165 en 1| 2:2.31-2.415 6B/ 11215 AUER/Par Aug(RMS)  Bnsec(uto)  B0E0  10BTAUG 129 degs 165 ca H

Trace Markers

Frequency Meter Conected Margin PK Margin Azimuth Height
Marker (GHz) Re;:\\:\)g Det 3117_00218957 10dB_ATT([dB] DC Corr (dB) S;s‘ﬂ)/n"?‘ Average Limit (dBuV/m) (d8) Peak Limit (dBuV/m) (dB) (Degs) (cm) Polarity
1 *2.39 2.49 Pk 3238 254 0 49.89 - - 74 2411 129 165 H
2 * 2.38565 4.75 Pk 327 254 0 52.05 - - 74 -21.95 129 165 H
3 *2.39 1.82 RMS 328 254 5.06 44.28 54 -9.72 - - 129 165 H
4 *2.34107 33 RMS 326 255 5.06 45.16 54 -8.84 - - 129 165 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790089631-E4V1 DATE: 2021-10-29
FCC ID: A3LSMS908B

VERTICAL RESULT

WZ':UL SUWON Lab Chamber 3 2021 Oct 27 B1:05:21
Restricted Bandedge
s Project Number 4750889631
Client:Samsung
Config:EUT / AC Adapter ¥
i Mode :BLE_BE_U 242 A1 _2M
10 Tested by:208898 / AC 128 U, 68 Hz
95
8§ 85
by
C
[0} |
> 75 1
E
3 |
3 5 |
g b I |
o I
55l Average Linit CdBul/m) / \
5 /
RETR PRI i D L T R SO VAT VRN Y Y VIO PUTTR WO W VI R ATV TP ,.ém..m Freg W#‘MWW
KA A o o ol 0 i %
45 PR SO s
35
2.31 18.5MHz/ 2.415
Fregquency (GHz)
Range (6Hz) FEU/VBY Ref/Atin Det/Avg Node Sueep Fls  #oups/Made Position Range (6Hiz) RBU/UBU Ref/Atin  Det/Avg Hode Sueep Fts #oups/fode Fosition
Z251-2.415 I-5B)/3M  112/15  PEK/LogPur-Uideo BncectPuto) 5038 HAWH 39 degs 38 cn
e Sorecies
e | i ou 2117 coasaos 1068_ AT oc cor @) e Mergn PescLimt (6Buvim) Prusan | A | OO | gy
1 *2.39 .56 Pk 32. -25. 0 48.96 - - 74 -25.04 199 \
2 *2.32734 .22 Pk 32.! -25. 0 52.32 - - 74 -21.68 199 \
3 *2.39 .56 RMS 32. -25.: 5.06 45.02 54 -8.98 - - 199 i
4 *2.38607 .04 RMS 32. -25.: 5.06 45.4 54 -8.6 - - 199 Vv

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790089631-E4V1
FCC ID: A3LSMS908B

DATE: 2021-10-29

BANDEDGE (39 CHANNEL)

HORIZONTAL RESULT

| 25Uk SUWON Lab Chember 2 2021 Oct 22 16:81:83
Restricted Bandedge
s Project Number:4798889631
1 Client:Samsun
Config:EUT / AC Adopter
/ Mode :BLE_BE_H_2488_A1_2M
185 /{ \ Tested by: 13568 / AC 120 U, 68 Hz
95 / ‘
f: 85 i I
a
N
£ 75 ‘
|
3 65 \
[44)
e
= \ Gverage Limit CdBuU/m) 2
5!: l} i Q.
45
BC
2.46 18.3MH=z/ 2.563
Frequency (GHz)
Ronge (6Hz) RBU/VUBW Ref/ftin  Det/fvg Mode Sueep s #Swps/Made  Position Ronge (6Hz) RBW/UBL Ref/Attn  Det/Avg Mode Sweep Pts  #Sups/Mode Position
1:2.46-2.563 1MC-6dB)/3M 12/5 PEAK/LogPwr-Uideo  3Smsec(Auto) 8@@1  MAXH 126 degs 183 cm H| 2:2.46-2.563 1MC-6dB1/3M 12/5 AVER/Pur Avg(RMS) 35meec(Auto)  BBB1 188TAVG 126 degs 183 cu H
Trace Markers
requenc) Meter Corrected largin targin imut lei
waier | Fegwo | iy | o p— 1002 arrioe oo | Wi | st | M8 [— ppan | paman e
*2.48351 41.64 Pk 2 -20. 53.24 74 -20.76
5275 44.3 Pk 32.1 -20.: 56 - - 74 -18
*2.48351 31.48 RMS 2 -20.: 5.06 48.14 54 -5.86 - -
*2.48357 31.82 RMS 2 -20. 5.06 48.48 54 -5.52
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790089631-E4V1 DATE: 2021-10-29
FCC ID: A3LSMS908B

VERTICAL RESULT

| ZRUL SUWON Lab Chamber 2 2821 Oct 22 16:27:57
Restricted Bandedge
s Project Number:4798889631
Client:Semsung
Config:EUT / AC Adopter
- N Mode:BLE BE U 2488 Al 2M
18 Tested by: 19568 / AC 128 U, 68 Hz
gl:
§ 85
-
O
[}
> 7‘:
E |
X |
3 65 | |
0 I |
z |
\‘ Average Limit (dBuU/m) 2
5!7\ - (o]
; g | a
45
3‘:
2.46 18. 3MHz/ 2.563
Frequency (GHz)
Ronge (GHz) RBU/VBU Ref/fttn  Det/Avg Hode Sueep Pts  #Swps/Made FPosition Range (6Hz) RBU/UBU Ref/Attn  Det/Avg Mode Sueep Pts  #Sups/Mode Position
6-2.563 SB/H 11 K/L3gPur-Uides  Fnsec(uto) 8081 MK 14
Marker Frequercy %5535 ot — 1ods_ATriaE] 06 cor (@) EELZ:E? Average Ui @Bim) Margn Peak Uit GBuvim) P | aan | v | oy
1 *2.48351 41.75 Pk 32 -20.4 0 53.35 - - 74 -20.65 214 329 v
2 2.54016 44.2 Pk 321 -20.3 0 56 - - 74 -18 214 329 v
3 *2.48351 3121 RMS 32 -20.4 5.06 47.87 54 -6.13 - - 214 329 \
4 2.55999 31.49 RMS 322 -20.2 5.06 48.55 54 -5.45 - - 214 329 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790089631-E4V1
FCC ID: A3LSMS908B

DATE: 2021-10-29

HARMONICS AND SPURIOUS EMISSIONS

0 CHANNEL RESULTS

| 1 gUL SUMON Lok Chamber 3 20821 Dct 26 B5:26:10
Rodioted Emissions 3-Meters
Project Number:4798B89631
[EE Client:Somsung
Config:EUT / AC Adapter
. Mode : BLE_HARM_24B2_2M_A1
Tested by: 20830 / AC 120 U, 60 Hz
80
El
T 70
§
i
C
5 68
- Avg Limit (dBul/m)
<
(:3 50
< " i
: 48MWWWMMM > M
‘ TR by
38 =
28
1 - - - - . - ;]
Frequency (GHz)
Rarge @10 GBI ef/Aiin Dat/ing fode Fie Fop/iode Focition farge @1 FWGH  Ref/Aiin Dot/ing fide Swp P B Fosition
0% WCEB)/e 112015 FEKsgPur-Uideo o) 600 M Bdge 150 en f 318 WCEBY 30 87/8  FEK/Lar-lidoo |.dsocliut) [6k  WH  B-3EBdegs 150 oo
| 1gUL_SUWON Leb Chamber 3 2021 Oct 26 B85:26:10
Rodioted Emissions 3-Meters
| Project Number:4798883631
8g Clisnt:Somsung
Config:EUT / AC Adopter
Made :BLE_HARM_24B2_2M_A1
Tested by:20898 / AC 120 U, 60 Hz
a
g 79
v
§
3 9
2 fvg Limit (dBuU/m)
ERET]
a
N
48 g
2 4
=) &
g
op)
1 18 18
Frequency (GHz)
Forge G FGUB ef/Atin Dst/ivg flode Sop P Fope/fade Pt forge () FUAGI Ref/Aiin  Dst/ing fide S i Foqelfiode Fosition

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected

Fr?g:'ezn)cy RLESI\?)Q Det 3117_00218957 3GHz_HP[dB] DC Corr (dB) @33‘/"% leub‘lmmlg N:zrg)m F(’sgt \5}:;1 N:zrg)m ‘?Ssmgus[)h F:z'rg‘;“ Polarity
*4.79943 39.61 PK2 34.6 -30.4 0 43.81 74 -30.19 0 100 H
*4.8054 39.58 PK2 34.6 -30.5 0 43.68 74 -30.32 0 100 \
7.20849 35.33 PK2 36.1 -26.1 0 45.33 74 -28.67 0 100 H
7.20461 35.57 PK2 36.1 -26.1 0 45.57 74 -28.43 0 100 \
9.61629 33.34 PK2 37.3 -22.1 0 48.54 74 -25.46 0 100 H
9.62045 33.43 PK2 37.3 -22.1 0 48.63 74 -25.37 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790089631-E4V1
FCC ID: A3LSMS908B

DATE: 2021-10-29

19 CHANNEL RESULTS

. UL SUWON Leb Chamber 3 2621 Oct 26 B84:57:5
1
Rodicted Emissions 3-Meters
Froject Number:479808963
140 Client:Somsuni
Config:EUT / AC Adapter
ap Mode: BLE_HARM_2448_2M_At
Tested by:20850 / AC 120 U, 60 Hz
80
o
t 70
5
R
; -
2 60
- Avg Limit (dBul/m)
=
3
3
g i
: 4BWWM . 3 BM
2
) i
39
28
1 — Tip s
Frequency (GHz)
Rorge (&) REUB0 Ref/ittn Dot ug fode Pl Fpe/liade Focition {ngg & [ Ref/Attn  Det/Avg fiode Sucop Pt Toupe/fiode Pocition
{he WS 125 PP iden o G0 T D eege 190 | 3N WS B1/e P iden 1 erut 1Sk W 5 150
| gL _SUHON Lob Chamber 3 2821 Oct 26 84:57:5
Rodiated Emissions 3-Meters
| Project Number:479888363
a8 Client: Somsun,
Config:EUT / AC Adapter
Made :BLE_HARM_2448_2M_a
Tested by:28830 / AC 120 U, 6@ Hz
a3
5 7@
¢
5
> 68
B Avg Limit (dBuU/m)
3 5@
2
N
48 P S AN
2 ]
5
38
>g
1 e s
Frequency (GHz)
Rarge G0 WU Ref/atin Dot/ fode Swep i Fopid fosition Torge G AR Ref/iin Dot/ Fode e P Ttk Fosition

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Corrected

Meter " ]

Fr?gir;cy pdeg_;:,\?)g Det 3117_00218957 3GHz_HP[dB] DC Corr (dB) 5233‘/,’.'?) (’;‘EU\L/‘/':; N:zrg)m ?:g: \m;z N:zrg)m ;Zsrer;;z)h F::'rg';‘ Polarity
*4.8753 40.05 PK2 34.7 -31.2 0 43.55 74 -30.45 0 100 H
* 4.87086 40.44 PK2 34.6 -31.1 0 43.94 74 -30.06 0 100 \
*7.30582 35.04 PK2 36 -25.7 0 45.34 74 -28.66 0 100 H
*7.3039 35.14 PK2 36 -25.7 0 45.44 74 -28.56 0 100 \
9.75625 33.01 PK2 37.5 -21.7 0 48.81 74 -25.19 0 100 H
9.77089 32.63 PK2 375 -21.8 0 48.33 74 -25.67 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790089631-E4V1
FCC ID: A3LSMS908B

DATE: 2021-10-29

39 CHANNEL RESULTS

, UL SUWON Lab Chamber 3 2021 Dct 26 B3:05:B84
1
Rodioted Emissions 3-Meters
Project Number:479888953
140 Client:Somsun
Config:EUT / AC Adopter
99 Mode:BLE_HARM_2488_cM_A
Tested by:28858 / AC 128 U, 60 Hz
80
El
T 70
§
i
< -
2 60
= Avg Limit (dBul/m)
=
=
3
S "
u Wwwmmwww EWM
) | ) 3. unumﬂUWM“
. \
38
28
1 — Tip s
Frequency (GHz)
Rarge @0 RO ef/Aiin Dat/ing fode Hmmwmn{ww TG0 Ref/Aiin  Dol/ing fiode Swep P B Fosition
10 WCEB)/e 112015 FEKA sgPur-Uideo o) 600 M Bdge 150 en f 318 WCEBY 30 87/0  FEK/Logfr-lideo |.dsooliuto) I6k WU 0-3EBdags 150
| 1gUL_SUWON Leb Chamber 3 2021 Oct 26  B83:05:84
Rodioted Emissions 3-Meters
' Project Number:479888963
8g Clint:iSonsun
Config:EUT / AC Adopter
Mode :BLE_HARM_2488_2M_@
Tested by:20898 / AC 120 U, 60 Hz
a
5 7@
v
§
= 68
2 Avg Limit (dBuU/m)
ERET]
a
N
48 &
4
2 o “
&
3
op)
1 18 18
Frequency (GHz)
Forge G FGUB ef/Atin Dst/ivg flode Sop P Fope/fade Pt forge () FUAGI Ref/Aiin  Dst/ing fide S i Foqelfiode Fosition

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Frequen Meter Corrected Avg Limit Margin Peak Limit Margin Azimuth Height
?g:ez )cy ng_zsl\?)g Det 3117_00218957 3GHz_HP[dB] DC Corr (dB) 5;33\;:'?) ( nguV/m) :ﬂ% (dguvl m) :ﬂ% (0egs) (inﬂ) Polarity
* 4.96589 39.85 PK2 34.7 -30.8 0 43.75 74 -30.25 0 100 H
*4.96754 40.58 PK2 34.7 -30.8 0 44.48 74 -29.52 0 100 \
*7.44198 34.91 PK2 36 -25.4 0 45.51 74 -28.49 0 100 H
*7.44673 34.98 PK2 36 -25.4 0 45.58 74 -28.42 0 100 \
9.93403 31.91 PK2 37.8 -21.8 0 47.91 74 -26.09 0 100 H
9.93258 31.84 PK2 37.8 -21.8 0 47.84 74 -26.16 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790089631-E4V1
FCC ID: A3LSMS908B

DATE: 2021-10-29

10.3.

SPURIOUS EMISSIONS 30 TO 1000

WORST CASE BELOW 1 GHZ

MHz (WORST-CASE CONFIGURATION)

iUl SUMDN Lob Chomber 2 2021 0ot 13 86:49:87
Radiated Emissions - 3 Meters
. Project Number ;4798889631
8 Client:Samsung
Config EUT / AC Adapter
_ Mode:Be low 16_BLE_IM
75 Tested byi19227 / AC 128 U, 68 Hz
65
E
2 55
5
g
z I
£ 45 Ok LT CdBUL Y f
€
3 35
2
] B
25 3
1
iy 2 i
1 S Ay Ay T 1 bl
Wl R v
=
38 T80 L]
Frequency (MHz)
T ORI Rein g ke S Pl Fopoads Fasition ‘xmge G AR Ref/Atin Det/avg fods S P Taqelto Feuitin
R ok o e P i (et B D g 4
Ul SUON Lob Chamber 2 2021 Det 13 B6:49:87
Radiated Emissions - 3 Meters
i Project Number: 4798889531
8 Client:Samsung
Config EUT / AC Adapter
Mode Below 16_BLE_IM
75 Tested byi19227 / AC 128 U, 68 Hz
&5
5 55
i |
?
&
= 45 BPKtrT B J
e
<
3 5
e} 3
g
< 4 ‘
25 A T
G - )
Wbl 5 G T
s M, i R PO
gt el
5
38 - B L] T - - [CLE]
Frequency (MHz)
Farge GHD GBI Ref/Atin  Dut/iug Tode S Pl Fopads Fasition ‘nmga G R Ref/Atin Dat/avy fods S P Wge/ok Feitin
2 R A
Meter Corrected .
Marker Frequency Reading Det VULB9163_749 Below 1G[dB] DC Corr (dB) Reading QPk Limit Margin Azimuth Height Polarity
(MHz) (dBuv) dBuV/m (dBuV/m) (dB) (Degs) (cm)
1 42.222 32.44 Pk 19.1 -31.8 0 19.74 40 -20.26 0-360 200 H
2 157.555 33.49 Pk 14.1 -31 0 16.59 43.52 -26.93 0-360 100 H
3 * 329.827 35.1 Pk 19.9 -30.2 0 248 46.02 -21.22 0-360 100 H
4 42.416 38.23 Pk 19.2 -31.8 0 25.63 40 -14.37 0-360 100 \
5 107.988 31.31 Pk 17.3 -31.3 0 17.31 43.52 -26.21 0-360 100 \
6 * 330.409 29.9 Pk 19.9 -30.2 0 19.6 46.02 -26.42 0-360 100 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector
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REPORT NO: 4790089631-E4V1 DATE: 2021-10-29
FCC ID: A3LSMS908B

11. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

RSS-Gen 8.8
Fregquency of Emission (MHz) Conducted Limit (dBuV)
Cuasi-peak Average
0.15-0.5 6t 56 560 to 46
0.5-5 56 46
5-30 Gl S0
" Decreases with the logarithm of the frequency.

TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm
above the horizontal ground plane. The EUT is configured in accordance with ANSI C63.10.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise
noted as quasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.

RESULTS
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REPORT NO: 4790089631-E4V1 DATE: 2021-10-29
FCC ID: A3LSMS908B

11.1.1. AC Power Line

LINE 1 RESULTS

1BBUL SUWON Lab AC Shield Room 2821 Oct 27 B87:27:55
Conducted RFI Uoltage
Project No:4798885631
L Client Name:Samsung
Config:EUT / AC Adapter
Mode:AC Line_BLE
80 Test by:22943 / AC 128 U, 60 Hz
70
- T
[} —
0} T o =
g b0 e CRR 47 FCCPART 15 Cless B GP
£ ——
S 50
2
a
3 4Bl 2
3 i n - 9 |
g (AN LA \‘ 5 ‘ 2 D, L G,
2@% " M | Gy " m o i e WMWH’"'*‘WWW“B\W
(ARRYA LAY KA e T i " 6 b ™
v ! 1 F i W vk
K | AW R\ “WNJ M‘M*I‘WM‘W WW
18 '\\Af\

15 1 18 38
Frequency (MHz)

Ronge (HHz) REU Ref/Attn  Det/Avg Hode Sueep Pts  #Sups/Made Lobel Ronge CHHz) REW Ref/Atin  Det/Avg Mode Sueep Pts #5ups/Mode Lobel
1 3 ( 87 ¢ 5958 | hose Lt

Trace Markers

Range 1: Phase L1 .15 - 30MHz

. CFR 47 CFR 47
Varker | Freduency R’Z'aeéier:g Det 10183;]6—"\’" CABLELOS CRO;'Z?;Z" FCCPART  Margin  FCCPART  Margin
(MHz) (dBuV) EX_L1[dB] S(dB) (dB(uVolts)) 15 %?)SS B (dB) 15 CAIa\llss B (dB)
1 .165 28.05 Pk 9.9 1 38.05 65.21 -27.16 - -
2 .156 12.1 Av 9.8 1 22 - - 55.67 -33.67
3 .366 29.95 Pk 9.8 2 39.95 58.59 -18.64 - -
4 .366 21.37 Av 9.8 2 31.37 - - 48.59 -17.22
5 1.824 19.54 Pk 9.7 3 29.54 56 -26.46 - -
6 1.818 571 Av 9.7 3 15.71 - - 46 -30.29
7 2.82 21.17 Pk 9.7 3 31.17 56 -24.83 - -
8 2.82 10.04 Av 9.7 3 20.04 - - 46 -25.96
9 7.2 22.22 Pk 9.8 3 32.32 60 -27.68 - -
10 7.2 10.41 Av 9.8 3 20.51 - - 50 -29.49
11 16.662 23.64 Pk 10.1 4 34.14 60 -25.86 - -
12 16.641 14.78 Av 10.1 4 25.28 - - 50 24.72

Pk - Peak detector
Av - Average detection
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REPORT NO: 4790089631-E4V1 DATE: 2021-10-29
FCC ID: A3LSMS908B

LINE 2 RESULTS

W@@UL SUWON Lab AC Shield Room 2021 Oct 27 B7:27:55
Conducted RFI Uoltage
Project No:4730083631
B Client Name:Samsung
Config:EUT / AC Adopter
Mode:AC Line_BLE
80 Test by:22943 / AC 128 U, 60 Hz
78
=z "
o T
2 66 g CFR 47 FCCPART 15 " CTass B OGP
o T
i 50
32
0 15
>
g Ao A 3
g il M Al ) 17 2 ‘
T Fam e g 19 ‘ ‘
SER A f Iy et AR, L MOTH L s :
Y4/ M ' L 'WL P W\‘ : w‘ "1 M i ‘ A sl
@ \ﬂ/\N : 1 ! = : 22
N/ T !
"

ZQAVW VW\/WW WMMW WMW . N ‘

15 i o 30
Frequency (MHz)

Ronge (HHz) REW Ref/Attn  Det/fvg Hode Sueep Pts #5ups/Made Lobel Ronge CHHz) REW Ref/Atin  Det/Avg Mode
21.15-3 k(-6 87/18 Ph/Ay

Sucep Pis #oups/fode Label
100/ 3tz 9958 IARIT  Phose N

Trace Markers

Range 2: Phase N .15 - 30MHz

Meter " Corrected CFR 47 . CFR 47 .
Marker Frequency Reading Det 101836_Wit  CABLELOS Reading FCC PART Margin FCC PART Margin
(MHz) (dBw) h EX_N[dB] S(dB) (dB(uVolts)) 15 %Izla:ss B (dB) 15 CK/SS B (dB)
13 .153 28.32 Pk 9.8 1 38.22 65.84 -27.62 - -
14 174 12.23 Av 10 2 22.43 - - 54.77 -32.34
15 372 32.64 Pk 9.8 2 42.64 58.46 -15.82 - -
16 .36 21.96 Av 9.8 2 31.96 - - 48.73 -16.77
17 1.419 22.16 Pk 9.7 .3 32.16 56 -23.84 - —
18 1.428 8.09 Av 9.7 .3 18.09 - - 46 -27.91
19 3.039 20.74 Pk 9.7 .3 30.74 56 -25.26 - —
20 3.051 8.15 Av 9.7 3 18.15 - - 46 -27.85
21 7.461 23.59 Pk 9.8 3 33.69 60 -26.31 - -
22 7.455 10.09 Av 9.8 3 20.19 - - 50 -29.81
23 16.701 25.99 Pk 10.1 4 36.49 60 -23.51 - -
24 16.734 14.53 Av 10.1 4 25.03 - - 50 -24.97

Pk - Peak detector
Av - Average detection

END OF TEST REPORT
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